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Protocol Summary

A Controlled Trial to Assess the Immunogenicity and Efficacy

Full Title
of Three Influenza Vaccine Dosing Strategies in HIV Infected
Adults

Short Title Influenza Vaccine in HIV

Clinical Phase

Phase Il

Sponsor

Ottawa Health Research Institute

Conducted By

Dr. Curtis Cooper, The Ottawa Hospita!

Principal Investigator

Dr. Curtis Cooper, The Ottawa Hospital

Primary Objective

To assess the immunogenicity of three dosing strategies in
HIV infected adults; two standard doses over 28 days, two
double doses over 28 days and a single standard dose of
influenza vaccine, administered prior to the 2008 influenza
season.

Secondary
Objectives

(1) To assess the clinical efficacy in preventing flu-like illness,
and (2) assess the clinical efficacy in preventing laboratory
documented influenza,

Study Population

Adults between the ages of 18 and < 60 years with the
diagnosis of HIV, and who are able to provide written informed
consent.

Study Design

Phase Ill, randomized, multi-centered, controlled, vaccine trial
with three parallel groups. The study will be conducted at ~ 10
Canadian HIV Clinical Trial Network sites.

Sample Size

N = 285 subjects total, divided into 3 treatment groups of 95
people each, with approximately 9 people per site.

Accrual Period

July 1% 2008 to November 15 2008

Study Duration

End Date: Data collection
ends April 2009

Start Date: October 1 2008

Endpoints

The primary endpoint is Immunogenicity measured by
haemagglutination inhibition (H!).
The secondary endpoints are (1) clinical signs and symptoms

and (2) PCR assays and clinicai evaluation for subjects who
report with >38 C temperature.

Study Medication

The vaccine Fluviral is a trivalent killed split non-adjuvanted
influenza vaccine. Strains are selected yearly on
recommendation of the World Health Organization.
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ADR
AE
AIDS
ARC
CDC
CIB
CIOMS
CMI
CRF
CRO
DSMB
GCP
GMT
H1N1
H3N2
HA
HAART
HI

HIV
HPV
IB

ICF
ICH
IDE
IEC
M
IND
IRB/REB
N
NDA
OoTC
PBMC
Pl

PK
QA
QC
RCT
REB
SAE
SMC
SOP
WHO

List of Abbreviations

Adverse Drug Reaction

Adverse Event/Adverse Experience

Acquired Immune Deficiency Syndrome

Aids Related Complex

Center for Disease Control

Clinical Investigator's Brochure

Council for International Organizations of Medical Sciences
Cell Mediated Immunity

Case Report Form

Contract Research Organization

Data and Safety Monitoring Board

Good Clinical Practice

Geometric Mean Titres

Hemagglutinin 1 Neuraminides 1, Subtype of influenza A
Hemagglutinin 3 Neuraminides 2, Subtype of influenza A
Hemagglutination Antibody

Highly Active Antiretroviral Therapy
Hemagglutinin Inhibition

Human immunodeficiency Virus

Human Papillomavirus

Investigator's Brochure

Informed Consent Form

International Conference on Harmonization
Investigational Device Exemption

Independent or Institutional Ethics Committee
Intramuscular

Investigational New Drug

Institutional Review Board/Research Ethics Board
Number (typically refers to participants)

New Drug Application

Qver The Counter (medications)

Peripheral Blood Mononuclear Cells

Principal Investigator

Pharmacokinetics

Quality Assurance

Quality Control

Randomized Clinical Trial

Research Ethics Board

Serious Adverse Event/Serious Adverse Experience
Safety Monitoring Committee

Standard Operating Procedure

World Health Organization
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1. INTRODUCTION
1.1. Background
1.1.1 Current Efficacy of Influenza Vaccination

Influenza vaccines are widely used each year in efforts to reduce the morbidity and
mortality associated with seasonal influenza outbreaks. Although 70 to 90% of healthy,
young adults develop post-vaccination hemagglutination antibody (HA) titres that are
associated with increased protection against infection by the same or closely similar
strains of influenza virus [8-12], the level of protection is reduced for more distantly
related strains [13-16]. In the elderly [16-18] and other relatively immune compromised
populations [19, 20] at risk for severe influenza disease, seroprotection against infection
is also diminished. Furthermore, antibody titres wane rapidly following vaccination [21].

Anti-HA protects against both infection and disease with the homologous virus [22].
Resistance to infection is mediated in part by systemic hemagglutinin-specific
immunoglobulin induced by parenteral immunization with inactivated virus [23, 24].
Previous investigation has demonstrated that hemagglutinin-specific immunoglobulin is
predominately of the igG1 and IgG3 subgroups [25-27]. In humans, complement
activation and antibody-dependent celi-mediated cytotoxicity responses are most
efficiently produced by IgG1 subclass antibodies [28, 29]. Both of these play important
roles in viral neutralization. Hyporesponsiveness to influenza vaccination in the elderly
may resuit, in part, from altered subclass hemagglutinin-specific IgG production [23)].

Serum hemagglutinin inhibition (Hi) activity is a test used to measure protection from
influenza infection. Although there is no exact correlation between the titre of an
individual antibody response and protection, groups of individuals with serum HI activity
titres of 21:40 have higher levels of protection against infection than observed in groups
with titres below this level. In the elderly and other immune compromised populations,
serum HI titres above 1:80 may be required for improved protection [30].

1.1.2 Burden of Influenza Disease in HIV

HIV infection is associated with deficiencies in both humoral and cell-mediated
immunity, which can potentially alter the course of common infections [31]. While highly
active antiretroviral therapy (HAART) partially restore these deficiencies, HiV-infected
persons may remain at increased risk for morbidity from viral illness, especially if the
ability to generate antigen-specific responses remains impaired. Additional factors
including high prevalence of smoking and chronic lung diseases may further predispose
HIV-infected patients to respiratory tract infection [32].

There is limited published data related to the frequency and severity of influenza iliness
in HIV infected individuals. The risk for influenza-related death was estimated to be 9.4-
14.6/10,000 in persons with AIDS, compared with 0.08-0.10/10,000 among all persons
aged 25 to 54 years and 6.4 to 7.0/10,000 among persons aged >65 years [33]. In
another study, the risk for cardiopulmonary hospitalizations among women with HIV
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infection was higher during influenza seasons than during the peri-influenza periods
[34]. In this report, the risk for hospitalization was higher for HiV-infected women than
for women with other well-recognized high-risk conditions, including chronic heart and
lung diseases.

Other reports indicate that influenza symptoms might be prolonged and the risk for
complications from influenza increased [2, 3, 35]. HIV infection may predispose
individuals to increased susceptibility to influenza, prolonged viral replication and
shedding, longer duration of influenza symptomatology and higher influenza-related
mortality [4]. Klein et al noted that influenza was responsible for at least 40% of all
febrile respiratory illnesses among an outpatient population of HIV infected patients [36].
The typical presentation of illness consisted of rhinorrhea, pharyngitis and an absence
of dyspnea. None of the patients diagnosed with influenza presented with pneumonia by
radiograph. Ninety percent of these patients were on HAART with a median CD4 count
of 325 and HIV RNA level of below 50 copies/mL.

1.1.3 Efficacy of Influenza Vaccination is HIV

Controlled trials of single dose inactivated influenza vaccine in HIV-infected adults
demonstrated safety but suboptimal antibody response [37, 38]. it is key to note that
these patients were not on HAART and as such, the results are not fully applicable to
current HIV populations followed in Canada. Immunogenicity studies in post-HAART era
patients have confirmed the production of protective antibodies in HiV-infected persons
even though the antibody levels in HIV-infected persons appear to be lower than in
those without HIV [4, 5]. In contrast, influenza vaccination has been demonstrated to
produce substantial antibody titers in HIV seropositive persons with minimal or no AIDS-
related symptoms and high CD4 counts [39-42]. A randomized, placebo-controlled trial
determined that inactivated influenza vaccine was highly effective in preventing
symptomatic, laboratory-confirmed influenza Virus infection among HIV-infected persons
with a mean of 400 CD4+ T-lymphocyte cells/mm? [43]. A limited number of persons
with CD4+ T-lymphocyte cell counts of <200 were included in that study precluding
conclusions related to clinical outcomes in the profoundly immune compromised HIV
population. Clearly, the likelihood of achieving seroprotective antibodies is diminished
with advanced HIV disease [41, 42]. A nonrandomized study among HIV-infected
persons determined that influenza vaccination was less effective in preventing disease
among persons with CD4 counts below 100 cells/uL and among those with HIV viral
loads above 30,000 copies /mL [35].

A recent meta-analysis attempted to tabulate the clinical effectiveness of influenza
vaccine to prevent disease in HIV-infected individuals [44]. Studies comparing the
incidence of culture- or serologically-confirmed influenza or clinical influenza-like illness
between vaccinated and unvaccinated HIV infected individuals were included. Four
studies involving 646 HIV-infected subjects were identified. In each study, the incidence
of influenza was lower in vaccinated subjects with a risk difference ranging from -0.48
(95% Cl: -0.63, -0.34) to -0.15 (95% CI: -0.25, 0.05). The summary risk difference was -
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0.27 (95%CI: -0.42, -0.11). Vaccine effectiveness ranged from 27% to 78%. By their
calculations, one case of influenza would be prevented by vaccination of three fo seven
HiV-infected patients. This analysis is relevant to the typical HIV populations followed in
Canadian clinics as 56% to 96% of those evaluated were on HAART. The median CD4
count was greater than 400 cells/uL in 3 of 4 of the selected evaluations. Unfortunately,
this sample was too small to assess the influence of antiretroviral therapy, CD4 count or
HIV viral load on vaccine effectiveness.

Not all studies have demonstrated such good influenza vaccination efficacy in HAART-
treated populations with high CD4 counts [36]. Klein et al noted that influenza was
responsible for af least 40% of all febrile respiratory illnesses among an outpatient
population of HIV infected patients [36]. Of particular concern was that fact that the pre-
respiratory illness influenza vaccination rate was 76%. As a consequence of conflicting
data, reduced antibody response to influenza vaccine and uncertainty related to the
efficacy in preventing influenza disease in HIV patients, alternative sirategies to
influenza vaccination in this population is required.

1.1.4 Efficacy of Booster Influenza Vaccination in HIV

One potential means of achieving higher seroprotective rates with vaccination may be to
administer a booster dose of influenza vaccine [45]. The efficacy of a dose-hooster
strategy administered over a one month period was evaluated in a pre-HAART era
population [43]. One hundred and nine patients were enrolled: HIV seronegative
heterosexual (n=11), HIV seronegative homosexual men (n=20}, asymptomatic HIV
seropositive male (n=32), HIV seropositive men with AIDS-related compiex (n=9) and
HIV seropositive men with AIDS (n=37). CD4 counts were available in 67 HIV patients
(asymptomatic; 527 £252, ARC: 295+172, AIDS: 128+116). Baseline HIV RNA levels
were not available. Thirteen AIDS patients were on zidovudine monotherapy at the time
of vaccination. The median age in the groups ranged from 33 to 41 years. Recipients
received 15ug of trivalent influenza virus subvirion vaccine from the same lot
[A/Taiwan/1/86(H1N1), A/Leningrad/360/86(H3/N2), B/Ann Arbor/1/86]. The study was
conducted between November 1987 and February 1988. The frequency of
seroconversion for each influenza A vaccine antigen ranged from 55% to 75% after the
first dose in HiV-infected patients. This increased marginally following the second dose
(73%-80%). The ability of HIV-infected subjects to respond serologically to one or both
antigens was inversely related to the severity of their HIV disease. Asymptomatic HIV
patients with pre-vaccination antibody titres < 1:16 achieved seroconversion as
frequently as non-HIV infected participants (A/Taiwan: 80-84% versus 71%-93%,
AfLeningrad: 92-100% versus 84%. B/Ann Arbor: 65-70% versus 37%). Patients with
more advanced HIV disease had low seroconversion rates (A/Taiwan: 38-67%,
A/Leningrad: 0-67%, B/Ann Arbor: 13-22%). The two dose schedule produced 4-fold or
greater increase in HI antibodies to each of the vaccine antigens more often in HIV
negative participants than those with AIDS/ARC (A/Taiwan: 90% versus 55%, p=0.07 ;
Afleningrad:84% versus 30%, p<0.01, B/Ann Arbor: 56% versus 20%, p=0.03). The
booster had little or no effect in increasing the proportion with protective antibody levels
in asymptomatic HIV patients or with those with ARC/AIDS. In conclusion, there was a
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significantly lower antibody response to all antigens in AIDS/ARC patients compared to
HIV seronegative controls. Post booster antibody titre was correlated with CD4 count
(p<0.03). Of note, there was a trend that AIDS patients on zidovudine may have
benefited from the booster. This final observation raises the issue of if, and to what
degree, HAART perturbs the effect of booster influenza vaccination.

lorio et al also conciuded that booster dosing of influenza vaccine was ineffective at
achieving higher antibody titres in a group of former injection drug using HIV
seropositive individuals [46]. This work is again limited by small sample size and the fact
that it was conducted on a pre-HAART population.

Although the CDC references the above data in support of the statement that
administration of a booster dose is not beneficial in achieving greater seroprotective
titres [47], there are multiple concerns which call into question whether this conclusion is
justified. These studies were conducted in a pre-HAART era. The influence of current
HIV treatment on influenza vaccine response is not well described. There is no literature
available on the efficacy of a booster strategy in the post -HAART era. The sample
sizes are small and the studies were not randomized. Furthermore, clinical outcomes
were not assessed. As a consequence of these multiple shortcomings, we believe that
evaluation of influenza booster dose strategy in HIV patients in the post-HAART era is
necessary.

1.1.5 A paucity of published evidence regarding efficacy of double dose influenza
vaccination in immune compromised patients

There is next to no literature evaluating the efficacy of increased influenza vaccine
antigen dose in HIV infected patients. Kroon et a/ did evaluate the effect of double dose
immunization in a cohort of HIV infected patients and concluded that this strategy was
ineffective in augmenting antibody response [42]. However, there was no randomized
comparison arm, the sample size was small, and the study was conducted in the pre-
HAART period. As such, the majority of participants were profoundly immune
compromised. No correlation between antibody production and clinical illness was
reported. As well, the cohort was composed almost entirely of males. Therefore, these
results may not be applicable to the growing proportion of HIV positive patients who are
female.

Use of an increased antigen dose to produce higher neutralizing antibody titres has
been effective in other populations. A study of escalating doses of hemaglutinin antigen
(4 to 61pg) in immune competent recipients demonstrated a correlation between
antigen dose and higher HI antibody titre [48]. This strategy may also benefit immune
compromised populations. A randomize, controlled study of double dose vaccination
was conducted in a population of frail elderly subjects [49]. The first vaccine dose (15ug
versus 30ug) was followed 84 days later by a second injection (placebo versus 15ug).
Twenty-five days afier the initial injection, the geometric mean titres in double dose
recipients was 15% greater (85%ClI, 6% to 24%, p=0.001)} which supports the strategy
of higher antigen dosing. The GMT in booster recipients was 14% (95%CI, 9% to 19%,

Page 10




Canadian HIV Trials Network Protocol CTN237 - Influenza Vaccine in HIV Version 2.0
04-Jun-2008

p=0.001) compared to placebo which supports the strategy of booster dosing. A short
coming of this work was that clinical outcomes were not described.

High antigen dose was evaluated in a group of healthy volunteers vaccinated with an
experimental H5N1 stain influenza vaccine [50]. Although the overall results were
disappointing, there was a clear dose-response relationship between hemaglutinin
antigen dosing and antibody titres (defined as = 1:40) when assessed by HI assay and
microneuralization testing (p<0.001). The use of 90ug of H5N1 influenza virus strain
hemaglutinin antigen followed by a booster dose 28 days later produced higher titres in
a greater proportion of randomized study participants after both the first and booster
dose of vaccine. Twenty-eight percent, 23%, 10%, 5% and 0% of subjects developed Hi
titres 21:40 twenty-eight days after the first dose of antigen (90ug, 45ug, 15ug, 7.54g,
Oug). Similar results were observed for microneutralization titres. After injection of a
booster dose of vaccine, desired Hl titres were achieved in 57%, 41%, 24%, 13% and
0% of recipients of 90ug, 45ug, 15ug, 7.5ug and Opg antigen doses (p<0.001). This
study further demonstrates the principal that higher antibody titres can be produced by
use of higher antigen dosing and by booster dosing of vaccine.

1.1.6 Systematic Reviews

We conducted our own meta-analysis [51]. We searched 10 electronic databases
independently, in duplicate (from inception to June 2007). We extracted data on study
design, population characteristics and on outcomes related to influenza symptoms and
HI titres. We pooled data using a random effects model and conducted sensitivity
analyses to evaluate heterogeneity. Four studies meet inclusion criteria. Three studies
were evaluable for meta-analysis and yielded a pooled Relative Risk Reduction [RRR]
of 66% (95% Confidence Interval [C1] 36 to 82%, 1’=73%). One case-control study
yielded an Odds Ratio of 1.98 (95% Cl, 0.75 to 5.20. When we assessed heterogeneity
according to study designs, studies of highest quality, only 1 RCT, yielded the most
conservative estimate (RRR 41%, 95% ClI, 2 to 64%]). In conclusion, evidence
supporting influenza vaccination within the HIV population is sparse and is
characterized by major methodological shortcomings. A reasonable estimate of
influenza vaccination effectiveness in HIV+ patients is lacking. As such, we believe that
there is an urgent need for randomized trials to guide policy and clinical practice.

1.2 Rationale

Immune compromised individuals are at risk for infection with influenza and more likely
to manifest more severe symptoms of influenza disease. Furthermore, they are
influenza vaccine hyporesponsive in comparison to healthy, adult immune competent
individuals. One population of inmune compromised Canadians at risk for severe
influenza disease is those living with HIV infection. At least 56,000 Canadians are HIV
infected [1]. This population is at risk for more severe influenza iliness. Influenza viral
replication and shedding is prolonged and the duration of influenza symptomatology is
longer in those with HIV [2, 3]. Furthermore, influenza-related mortality rates in HIV
infected individuals are increased [4]. The HIV population is known to be
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hyporesponsive to vaccinations, including influenza. The efficacy of influenza vaccines
is compromised, in part, by reduced antibody responses observed in HIV infected
individuals [5]. Nevertheless, influenza vaccination is recommended for HIV-infected
individuals [6, 7]. The Centers of Disease Control guidelines state: “Influenza can result
in serious illness and because vaccination with inactivated influenza vaccine might
result in the production of protective antibody titers, vaccination might benefit HIV-
infected persons. Therefore, influenza vaccination is recommended”. As influenza
vaccination is the cornerstone of public health interventions intended to protect the
population against influenza, vaccine hyporesponsiveness in immune compromised
populations represents a significant concern. Given the risk of influenza exposure in
general as well as concerns related to poor vaccine efficacy and more severe influenza
disease in immune compromised populations such as those living with HIV, strategies
to improve vaccine efficacy are required.

1.2.1 Why is a trial needed now?

A total of 5 conditions provide justification for a trial to be conducted at this time: (1)
current standard treatment with influenza vaccine is less efficacious when used in
particular subgroups of immune compromised individuals, such as those diagnosed with
HIV: (2) there exists a significant burden of influenza infection in HIV patients that must
be addressed in terms of identifying an effective treatment strategy; (3) past randomized
trials of influenza vaccination in HIV patients are of limited comparability to today’s
relevant base of patients, and alternative vaccination strategies require assessment; (4)
efficacy of booster doses of influenza vaccine in HIV patients remains in question as a
consequence of methodologic shortcomings in terms of both design aspects and
outcomes measured of past studies; and (5) there is a paucity of published evidence
assessing the efficacy of an increased, double-dose of influenza vaccine in this patient
population.

1.3 Potential Risks and Benefits

1.3.1 Potential Risks and Discomforts:

The most common reactions to any vaccine include redness and swelling at the
injection site pain, minor bruising, and hardness at the injection site are also possible.
Another, but less common reaction to the influenza vaccine is to feel generally unwell
with symptoms including muscle aches, fatigue, headache, and/or mild fever, shivering,
and sweating for a day or two after getting the vaccine. There may be other side effects
that are not anticipated at this time. As with any drug, there is a very small possibility
that an allergic reaction to the vaccine may occur.

Some people experience discomfort, bruising and tenderness at the site where blood is

taken. Fainting while blood is being taken or local infection at the puncture site may
also occur, although these are rare.
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The safety of Fluviral vaccine is established in pregnancy and breast feeding. As such,
no special measures are required in this study.

In any research study there is always the possibility that harmful side effects which are
not known at this time may occur.

1.3.2 Potential Benefits

The potential benefit from participating in this study is to provide immunity to one or
more of the viruses contained in the 2008 Fluviral vaccine.

2. Study Objectives
2.1 Primary Objective

The primary goal is to assess the immunogenicity of three vaccination strategies using
influenza vaccine in HIV infected adults.

2.2 Secondary Objectives

Secondary goals are to (1) assess the clinical efficacy in preventing flu-like illness, (2)
assess the clinical efficacy in preventing laboratory-documented influenza.

3. Eligibility Criteria
3.1 Inclusion Criteria

Adults will be eligible for recruitment and participation in this study if they meet all of the
following inclusion criteria:

* Age 18 - <60 years

+ HIV positive
* Able to provide signed, informed consent.

3.2 Exclusion Criteria

Adults will be excluded from study participation if they meet any of the following criteria:
+ Receipt or anticipated requirement of any blood product, vaccine, or

immunoglobulin preparation within one month of study vaccine administration
until completion of study.
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» Immunosuppressive therapy including prednisone, immune modulators, subjects
undergoing dialysis, autoimmune dysfunction (including rheumatoid arthritis,
lupus erythematosus, multiple sclerosis)

+ Alcohol consumption > 4 drinks per day (1 drink is equal to a 12-ounce can of
beer, or a 5-ounce glass of wine or one cocktail with 1 1/2-ounces alcohol)

« History of cancer, with the exception of cutaneous cancers including Kaposi
Sarcoma, basal cell carcinoma and non-invasive HPV-related malignancy

» Known or suspected hypersensitivity to any component of the study vaccines,
including chicken eggs or egg products and thimerosol

« History of immediate hypersensitivity reaction and/or reaction resulting in
neurological symptoms to a previous dose of any influenza vaccine

» Presentation with or any recent history (within 24 hours) of any febrile iliness
(>38 C) or symptoms of significant local or systemic infection - such subjects will
be deferred from enroliment at least until one week after the illness has resolved

» Any other condition which in the opinion of the Investigator might interfere with
evaluation of the study objectives.

There will be no exclusion criteria for antiretroviral use.
4. Study Design

4.1 Description

This is a Phase lil, randomized, multi-centered, controlled, vaccine study with three
parallel groups. It will be conducted at Canadian HiV Clinical Trials Network sites.
Approximately two hundred and eighty five (285) HIV infected volunteers, in otherwise
good health, aged 18 - < 60 years, will be recruited from the clinic patients at
approximately 10 different Canadian HIV Clinical Trial Network sites.

4.2 Treatment Groups

Subjects will be randomized to one of three groups with 95 subjects per group.

Group A will receive one full dose of influenza vaccine (0.5 ml) between October 1st
and November 15th 2008, followed by a booster influenza vaccine administered 28
days after the first, between November 1 and December 15 2008.

Group B will receive one double dose of influenza vaccine (1.0 mi) between October
1st and November 15th 2008, followed by a booster double dose of vaccine
administered 28 days after the first between November 1 and December 15 2008.

Group C will receive an adult dose (0.5 ml) of influenza between October 1st and

November 15th 2008, followed by a normal saline placebo injection (0.5 mi)
administered 28 days after the first, between November 1 and December 15 2008.
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Table 1 Vaccine Dosing Schedule

Study Groups: Cohorts and Vaccine Formulations

Group Vaccine composition
Influenza Vaccine Dose'
Day O Day 28
A (n=95) 15 ug 15 ug
B (n=95) 30 ug 30 ug
C {(n=95) 15 ug 0 ug

" The influenza vaccine dose pertains to the recommended adult dose. Therefore, a 1-fimes
dose contains 0.5 ml of the influenza vaccine, comprising 15 ug of each of the 3 HA antigens.
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Table 2  Visits and Procedure Schedule
1 Unscheduled
Visit Number " 2 3 4 5 { Event
{Screening ) Related
Week Number Dto-12 0 4 8 20
. 28 days | 56 days 140 days
Window 0 to -90 days i +/3days | +L7days | +.7 days
Inclusion/Exclusion X X
Informed consent X
Medical history X
Baseline History® X
Physical Exam
{Investigator X X X X X X
discretion)
vital signs @ X X X X
Immunology ®
(Hl and anti-HA) X X X X
Immunology “
X X X X
{Cml)
%@Elﬁ
i -
Health Care
Resource X X X X
Utilization
Subject Diary® X X X X X
Study Period Flu
Symptoms X
Questionnaire
Nasopharyngeal X
Swah (PCR testing)
Adverse Events X X X X X
Concomitant
Medications X X X X X
Health Utilities
Index X X X X X
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! Screening assessment may be performed same day as vaccination but will be completed prior to vaccination.

? Vital signs (oral temperature, heart rate, respiratory rate, blood pressure, height and weight} will be taken at screening. On
vaccination days oral lemperature only will be taken immediately prior to vaccination, which will be postponed af least | week in the
event of fever. Oral temperature only will also be taken on unscheduled/event related visits.

? Anti-HA antibodies (FLISA) and HI assay (immunogenicity measures). Must be collected pre-vaccination.

* OMI: T-cell proliferation, cytokine secretion (immunogenicity measures) (CooperiKlein sites only) Must be collected pre-
vaccination

3 Subjects will maintain a diary after vaccination during which they will record their vaccine reactions, oral temperature and any
Jebrile respiratory tract symptoms as well as general changes to health and medications. The diary will be evaluated at each visit.

3Baseline history includes Employment Questionnaire, Substance Use and Previous Influenza Vaccine information.

4.3 Randomization

During Visit 2, the research coordinator will telephone a centralized computer
maintained at The Canadian HIV Trials Network. The system will generate a coded
number that will be used to randomize participants. Once this coded number is
obtained, the research coordinator will prepare the appropriate vaccine for injection

Randomization will be stratified by CD4 count (<200 cells/uL versus 2200 cells/ul) and
by site and blocked into variable blocks of 3.

4.4 Study Endpoints
4.4.1 Primary Endpoint

The primary outcome is the immunogenicity of the influenza vaccine. Blood samples to
assess haemagglutination inhibition (HI), will be obtained at the following visits: baseline
(prior to vaccination), week 4 (prior to booster vaccination / saline injection), week 8 and
week 20.

The primary outcome is four-fold increase in Hl titre at week 8; titre >40 at this time
point will also be examined for those with titres <20 at baseline. These outcomes will in
addition be assessed at week 12 and 20. Titres at week 4 will be compared between
single dose (combined arms) and double dose. Titres >80 will also be examined for
each of these outcome definitions.

4.4.2 Secondary Endpoints

The secondary endpoints are (1) self reported diaries of clinical signs and symptoms of
respiratory and flu-like illness and (2) the PCR assays for influenza A and B taken from
nasal swabs of subjects who present with a temperature > 38 ° C. These subjects will
also have clinical evaluation of their respiratory and flu-like illness.

Please see Appendix B for a sample of the subject diary.
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5. Expected Duration of Subject Participation

Subjects will be required to attend the clinic five (5) times between July 1 2008 and April
15 2009. The time between Visit 1 screening, and Visit 2 vaccination, will range from
zero (0) to 80 days since vaccinations will begin October 1 2008. Please see the Study
Visits [section 13] for the length of time between visits. Each visit will take
approximately 45 minutes to 1 hour. If the subject's CD4 count is available from the
clinic chart, the screening visit could be the same day as Visit 2.

6. Early Termination or Withdrawal

The Investigator will remove a subject from the study, either prior to or after vaccination,
if the subject:

* experiences a serious or intolerable adverse event

» takes medications/vaccines that are contraindicated

* incurs a relevant protocol violation

« requests an early discontinuation due to a clinical event for which the Investigator

did not consider removal from the study to be necessary
» other (non-specific) subject initiated cause

7. Participation of Women and Children:

7.1 Women

The safety of Fluviral vaccine is established in pregnancy and breast feeding. As such,
no special measures are required in this study.

7.2 Children

Subjects younger than 18 years of age will be excluded from the study as there are
insufficient data regarding dosing or adverse events available in adults to judge the
potential risk in children.

8. Study Medication
8.1 Study Medication Description

The vaccine to be used is a trivalent killed split non-adjuvanted influenza vaccine. A 0.5
ml adult dose of recent versions of influenza contains 15 ug of haemagglutinin (HA)
antigens for each of the three component strains: [nfluenza A (H1N1), one strain of
Influenza A (H3N2), and one strain of Influenza B. Strains are selected yearly on
recommendation of the World Health Organization. In each standard adult dose of
vaccine (0.5ml, for inframuscular injection) there are 15ug of hemagglutinin from each of
the 3 strains, trace amounts of thimerosol (0.01%) and egg protein [52]. Use of this
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vaccine has been demonstrated fo be safe and effective in a variety of healthy and
immune compromised populations [53].

8.2 Potential Side Effects
Potential site effects may be found in the Product Monograph in Appendix F.

8.3 Formulation, Packaging, and Labeling

Fluviral is @ marketed product, supplied in 5 mL vials holding 10 x 0.5 mL doses, and
the formulation, packaging and labeling for this study will be as per the product
Monograph. Please refer to Product Monograph in Appendix F.

8.4 Study Vaccine and Accountability Procedures

Fluviral should be stored in the refrigerator at +2 ° C to +8 ° C and should be shipped at
the same temperature. Vaccine that has been frozen should not be used. Initial vaccine
shipments will be shipped to sites from GlaxoSmithKline. Additional vaccine will be
shipped to Dr. Cooper from GlaxoSmithKline and from Dr. Cooper to sites as needed.
Overall accountability and dispensing logs will be kept by the site and will be verified by
the monitor.

9. Concomitant Medications/Natural Remedies/Foods
The following concomitant medications are not allowed during the study:

» Receipt or anticipated requirement of any blood product, vaccine, or
immunoglobulin preparation within one month of (prior to or after) study vaccine
administration

+ Immunosuppressive therapy including prednisone, immune modulators, subjects
undergoing dialysis, autoimmune dysfunction (including rheumatoid arthritis,
lupus erythematosus, multiple sclerosis)

There are no restrictions for herbal/alternative medications.

Please collect information about all concomitant medications / natural remedies / foods
on the CRF’s. (e.g. OTC medications, prescription medications, vitamins, herbal
remedies, certain foods/juices, etc.).

10. Concomitant Alcohol (Please see exclusion criteria)

Alcohol consumption greater than or equal to 4 drinks per day is not allowed during
study. For example: 1 drink is defined as a 12-ounce can of beer, or a 5-ounce glass of

wine or one cocktail with 1 1/2-ounces alcohol per day is the equivalent of 50 grams per
day.
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11. Prohibited Medications and Procedures
The following medications/procedures are not allowed during study.

» Receipt or anticipated requirement of any blood product, vaccine, or
immunoglobulin preparation within one month of (prior to or after) study vaccine

administration
+ Immunosuppressive therapy including prednisone, immune modulators, subjects

undergoing dialysis, autoimmune dysfunction (including rheumatoid arthritis,
lupus erythematosus, multiple sclerosis)

12. Study Evaluations/Procedures

12.1 Clinical Evaluations

12.1.1 General Clinical Evaluation

Research staff will determine that subjects have the diagnosis of HIV and are in
otherwise good health by medical history, routine vital signs and physical examination
as required.

12.1.2 Clinical Evaluation for Influenza Infection

All subjects developing febrile respiratory syndromes during the 20-week period
following initial influenza vaccination, will be asked to report to clinic for assessment for

influenza infection.

At enrolment subjects will receive a thermometer, ruler, transparency measuring tool
and respiratory illness symptom diary and be requested to contact the research
coordinator at the onset of any respiratory illness so that prompt assessment can be

arranged.

Respiratory infections will be defined as a temperature >38.0° C associated with any
one or more of the following clinical symptoms: feverishness/chills; cough;
tachypnea/dyspnea; wheezing/stridor; rhinorrhea; sore throat; myalgias.

* Pertinent clinical data will be collected during consuitation using a standardized

guestionnaire (Please see Appendix C)
» Information related to the duration and nature of symptoms and history of

infectious contacts will be gathered.
» The patient will be asked to record the signs and symptoms of respiratory illness

daily until resolution.
» For study purposes, a nasopharyngeal swab will be collected for influenza

identification.
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« Additional investigations such as chest radiographs, laboratory work-up and rapid
influenza testing will be performed at the discretion of the treating physician but
should be documented on the appropriate Study Case Report Form.

+ Prescription and use of medications for management of the respiratory illness,
including oral influenza medication, will be recorded.

» Hospitalizations will be recorded.

12.2 Laboratory Evaluations and Specimen Collection
12.2.1 Immunogenicity Laboratory Measurements
12.2.1.1 Baseline Visit Serum Samples (Immunology)

Blood samples will be obtained at the baseline visit (prior to vaccination) to assess
haemagglutination inhibition (HI) and anti-HA ievels against any of the three specific
serotypes selected for the 2008 influenza seasons.

Blood samples will be centrifuged and the sera from each will be aliquoted into four vials
(minimum 2.0 mlfvial) for storage at the laboratory. All specimens will be tabeled and
kept frozen (at -80°C) at the laboratory facility.

Three sets of aliquots of each serum sample will be transported frozen to the laboratory
of Dr Guy Boivin (University of Laval) for evaluation of HI assay and anti-HA ELISA
testing. The fourth set of samples will remain in a freezer at the laboratory facility in
case the others are rendered unsuitable for testing.

12.2.1.2 Post-vaccination Immunology Serum Samples

Blood samples will be obtained at week 4 (+/- 3 days, prior to booster vaccination),
week 8 (+/- 7 days in consideration of Christmas break), and week 20 (+/- 7 days) after
vaccination to assess serological responses to the 3 vaccine strategies.

Blood samples will be centrifuged and the sera from each will be aliquoted into four vials
(minimum 2.0 ml/vial) for storage at the laboratory. All specimens will be labeled and
kept frozen (at -80°C) at the laboratory facility.

Three sets of aliquots of each serum sample will be transported frozen to the laboratory
of Dr Guy Boivin (University of Laval) for evaluation of Hl assay and anti-HA ELISA
testing. The fourth set of samples will remain in a freezer at the laboratory facility in
case the others are rendered unsuitable for testing.

12.2.2 Whole Blood Samples for Evaluation of Cell Mediated Immunity (CMi,
Immunogenicity})

To assess cell-mediated immune responses, whole blood will be collected from subjects
on the day of vaccination and 4, 8 and 20 weeks thereafter at 2 sites (Cooper-Ottawa,
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Klein- Montreal). Blood samples will be drawn prior to vaccination on
vaccination/booster vaccination visits.

Peripheral blood mononuclear cells (PBMC) will be isolated by Ficoll-Paque and then
immediately frozen at -80 ° C for 24-48 hrs and then transferred at -150 ° C. The cells
will be subsequently used for in vifro stimulation with HA antigens (3 serotypes) and
assay of cytokine secretion and proliferative responses.

12.2.3 Nasopharyngeal Swab for Laboratory Assessment of Respiratory lliness

If a subject becomes febrile and has symptoms of a respiratory infection, a
nasopharyngeal swab will be collected to determine if influenza and other respiratory
tract viruses are present.

Nasal swabs will be performed by inserting a sterile calcium alginate tipped culture
swab into the anterior nares and gently rubbing to remove some epithelial cells.
Similarly, the posterior pharynx will be swabbed using a second sterile swab. The two
swabs will then combined into a single 1.5 ml vial of viral transport medium composed
of Hank’s Balanced Salt Solution (Biowhittaker, Walkersville, MD) with 5% fetal calf
serum (Wisent Inc., St-Bruno, QC, Canada) buffered with 2% 2.5M HEPES (Fischer
Scientific, Ottawa, ON, Canada) and supplemented with amphotericin B (500 ug/ml;
Bristol Myers Squibb, Montreal, QC, Canada), gentamicin (1600 ug/ml; Sandoz,
Boucherville, QC, Canada), penicillin G (20,000 U/ml; Pharmaceutical Partners Canada,
Manitok, ON, Canada) and 0.002% 1N HCI. The viral media and respiratory samples
will be stored at —80 °C until PCR analyses. All specimens will be batch transported to
the laboratory of Dr. Guy Boivin (University of Laval) at the conclusion of the study.

All respiratory samples will be tested for the presence of a panel of 4 respiratory viruses
using an in-house real-time multiplex reverse-transcriptase PCR assay as described
elsewhere [10, 11]. [Boivin G, De Serres G, Cote S, et al. Human metapneumovirus
infections in hospitalized children. Emerg Infect Dis 2003, 9:634-40 ; Hamelin ME, Abed
Y and Boivin G. Human metapneumovirus: a new player among respiratory viruses. Clin
Infect Dis 2004; 38:983-90.]. This assay includes 4 sets of primers for detection of
influenza A (matrix) and B (matrix), RSV (fusion), and hMPV (nucleoprotein} in a
LightCycler instrument (Roche Diagnostics, Laval, QC, Canada). The different viruses
(limit of detection 50-100 copies/assay} were differentiated based on their specific
melting temperatures as calculated by the LightCycler instrument.

12.3 Stored Research Specimens

12.3.1 Use of Stored Specimens
Laboratory specimen collection, testing and storage is detailed in Section 12.2 above.

Genetic testing will not be performed on specimens collected for this study.
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Laboratory specimens will not be used for any other research protocols.

12.3.2 Disposition of Stored Specimens

Only investigators will have access to the specimens and data. Subjects may decide at
any point not to have their specimens stored. In this case, the principal investigator will
destroy all known remaining specimens and report what was done to both the subject
and to the IRB/REB. This decision will not affect the subject’s participation in this
protocol or any other protocols at CTN.

Stored specimens not required, will be removed from frozen storage thereby rendering
them unusable. The specimens will then be destroyed as hazardous waste.

12.4 Questionnaires / Diaries

The following questionnaires will be utilized during the study:

» Health Utilities Index (HUI 2/3): Observer-administered guestionnaire
assessing Health-Related Quality of Life (HRQolL) at baseline and alt follow-up
visits. The HUI 2/3 scoring systems provide preference-weighted measures of
health status, or measures of health utility, which will be used in the economic
evaluation. (Please refer to Appendix D.)

»  Employment Questionnaire: Observer-administered questionnaire assessing
work status and wages at baseline. (Please refer to Appendix D.)

+ Health Care Resource Utilization Questionnaire: Observer-administered
questionnaire assessing inpatient and outpatient care at each follow-up
interval, as well as days of work missed. (Please refer to Appendix D.)

»  Subject Diary: The subject diary will be completed by subject after vaccination
(until the end of the study) in order to collect any symptoms of respiratory
illness as well as any reactions to the vaccine and general health and
medication changes. (Please refer to Appendix B.)

»  Study Period Flu Symptom Questionnaire: The Study Period Flu Symptom
Questionnaire, observer-administered, will be administered when to subjects
that present with flu-like illness for an event-related visit in order to confirm the

illness. (Please refer to Appendix C.)

13. Study Visits
13.1 Screening (Visit 1)
Visit 1, the screening visit should occur no more than 90 days before Visit 2.

The screening visit will take approximately 1 hour and include the following procedures:
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Assessment of Inclusion/Exclusion Criteria

Obtain written acceptance of informed consent

Medical History :

Physical exam (targeted or full) as necessary

Obtain vital signs

CD4 count (as drawn per standard of care) will be obtained from the subject’s
clinic chart and must be available before Visit 2.

* Viral Load (most recent as drawn per standard of care)

13.2 Randomization and Vaccination (Visit 2, Week 0)

Visit 2 should take approximately 1 hour.

The research coordinator will follow the randomization procedures described in section
4.3 above the following procedures will be performed:

Confirm all inclusion and exclusion criteria continue to apply
Obtain vital signs
Physical exam (targeted or full) as necessary
Blood samples to assess haemagglutination inhibition (HI) and anti-HA levels.
Blood samples to assess CMI (Cooper/Klein sites only)
Vaccination
o Subjects will be observed for 15 minutes post vaccination as per
standard of care. Resuscitation equipment is required to be rapidly
assessable in the event of an anaphylactic event.
*  Subject Diary:
o Review in detail with the subject the signs, symptoms, and other
details to be recorded and when.
o Diaries should be completed by the subject only
o Provide the details and contact information for the researcher to be
contacted with questions about the diary and when the subject has a
temperature > 38 °C .
Provide subject with thermometer and instructions for its use.
Provide subject with ruler and transparency tool and instructions for use
Assessment of post vaccination Adverse Events
Review of Concomitant Medications
Schedule next visit 28 days (+/3 days)

13.3 Booster Vaccination Day (Visit 3, Week 4)

This visit should take approximately 1 hour.

* Confirm all inclusion and exclusion criteria continue to apply
* Review AE's
* Review Concomitant Medications
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Review subject’s diary

Obtain vital signs

Physical exam (targeted or full) as necessary

Blood samples to assess haemagglutination inhibition (HI) and anti-HA levels.

Blood samples to assess CMI (Cooper/Klein sites only)

Vaccination
o Subjects will be observed for 15 minutes post vaccination as per

standard of care. Resuscitation equipment is required fo be rapidly
assessable in the event of an anaphylactic event.

Review Subject Diary instructions and provide with new card if necessary

Assessment of post vaccination Adverse Events

Schedule next visit 28 days (+/ 7 days)

13.4 Post Vaccination Visits:

All Groups (Visits 4 and 5, Weeks 8 and 20)

Each post vaccination visit should take approximately 45 minutes.

The following procedures will be performed at the post vaccination visits:

Review AE's

Review Concomitant Medications

Review subject’s diary

Obtain vital signs

Physical exam (targeted or full) as necessary

Obtain blood samples to assess haemagglutination inhibition (HI) and anti-HA
levels.

Blood samples to assess CMI (Cooper/Klein sites only)

Review Respiratory Symptom Diary instructions and provide with new card if
necessary

Schedule next visit (+/- 7 days)_if applicable.

13.5 Unscheduled Visit Due to Respiratory Symptoms

Participants will document fever and symptoms in the study diary.

They will contact the research coordinator to arrange for an ‘unscheduled’ study
visit if they have a fever (temperature > 38 °C and 1 additional symptom.

A history of present medical iliness will be entered in the CRF. Vital signs
(temperature) will be recorded.

Physical exam findings will be recorded as applicable.

A nasopharyngeal swab will be coliected and then placed in frozen storage.

If further standard of care evaluation is required by the physician, a clinic
evaluation will be arranged.
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* Information from this standard of care evaluation (i.e. CXR findings,
microbiology / virology resuits, hematology and chemistry blood work) will be
collected on the CRF.

13.6 Early Termination Visit

If the subject discontinues from study but agrees to return for a termination visit, follow
the procedures for Visit 5.

If the subject has received at least one dose of vaccine and is willing to continue visit
assessments without additional vaccine then continue with visits as scheduled, without
the additional vaccine injection.

14. Assessment of Safety

14.1 Safety Monitoring

The Safety and Efficacy Review Board (SERC) will be responsible for the Safety
Monitoring in this trial. (Refer to Section 16.3 for more details).

SERC will review data in real time after dosing and will convene ad hoc when necessary
via teleconference to discuss any safety issues that arise.

14.2 Adverse Events (AE’s)

An AE is any untoward medical occurrence in a patient or clinical investigation
participant, administered a Study Medication/Intervention, which does not necessarily
have a causal relationship with this treatment. An AE can therefore be any unfavorable
and unintended sign (including an abnormal laboratory finding), symptom, or disease
temporally associated with the use of a medicinal (investigational) Study
Medication/Intervention, whether or not related to the medicinal (investigational) Study
Medication/Intervention.

Grade 1 and Grade 2 events as defined by ‘CTN Toxicity Table for Grading Adverse
Experiences' are not considered adverse events, but details of these events must be
documented in detail in the subject’s study files. (Refer to Section 14.6.1 AE/SAE
Grading and Appendix G for guidelines on determining Grade of event.)

Stable chronic conditions which are present prior to clinical trial entry and do not worsen
are not considered adverse events and will be accounted for in the subject’s medical
history.
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14.3 Local/Systemic Reactogenicity

Subjects will be asked to document specific local and systemic reactions in a diary for 1
week (7 days) following each injection. A transparency showing sizes of circles and a
ruler will be provided to subjects as a tool for assessing reactions visually. (Refer to
Appendix B: Patient Diary for more details.)

Solicited reactogenicity AEs will be assumed to be related to the test article. Otherwise,
the relationship of the study treatment to an AE will be determined by the investigator
based on the relationship assessment in section 14.6.2.

14.4 Recording/Documentation of AE’s

At each contact with the subject, information regarding adverse events will be elicited by
appropriate questioning and examinations and will be recorded immediately on a source
document. {e.g. progress notes, laboratory reports, consuit notes, phone logs, survey
tools and data collection tools.) All reportable adverse events that are identified will be
recorded on the appropriate case report form (CRF). The start date, the stop date, the
severity of each reportable event, and the Pl's judgment of the AE’s relationship to the
study medication/intervention will also be recorded on the CRF.

Any AE that occurs between the time a subject is randomized (visit 2, week 0) and the
time she/he departs the study at the end of the final follow-up visit (visit 5, week 20 or at
the time of early discontinuation of the subject from the study for any reason) is to be
recorded.

14.5 Serious Adverse Events (SAE’s)

A Serious Adverse Event is defined as an AE meeting one of the following:

* Death during the period of protocol-defined surveillance

+ Life Threatening Event (defined as a participant at immediate risk of death at the
time of the event)

* in-patient hospitalization or prolongation of existing hospitalization during the
period of protocol-defined surveillance

» Results in congenital anomaly or birth defect

* Resulis in a persistent or significant disability/incapacity

Any other important medical event that may not result in one of the above outcomes,
may be considered a serious adverse experience when, based upon appropriate
medical judgment, the event may jeopardize the participant and may require medical or
surgical intervention to prevent one of the outcomes listed above. Examples of such
medical events include allergic bronchospasm requiring intensive treatment in an
emergency room or at home, blood dyscrasias or convulsions that do not result in in-
patient hospitalization, or the development of drug dependency or drug abuse.
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If an SAE is ongoing at the time a subject discontinues/completes the trial the SAE will
be followed up unti! appropriate medical care for the SAE can be established.

14.6 AE/SAE Grading and Relationship Assignment

14.6.1 AE/SAE Grading

The Intensity (severity) for each adverse event/serious adverse event will be graded
according to the toxicity table and toxicity guidelines shown in Appendix G: CTN Toxicity
Table for Grading Adverse Experiences.

14.6.2 Relationship Assessment

For ail collected AE's/SAE's, the clinician who examines and evaluates the subject will
determine the adverse event's causality based on temporal relationship and his/her
clinical judgment. The degree of certainty about causality will be graded using the
categories below:

Definitely Related: There is clear evidence to suggest a causal relationship, and other
possible contributing factors can be ruled out. The clinical event, including an abnormal
laboratory test result, occurs in a plausible time relationship to drug administration and
cannot be explained by concurrent disease or other drugs or chemicals. The response
to withdrawal of the drug (de-challenge) should be clinically plausible. The event must
be pharmacologically or phenomenologically definitive, with use of a satisfactory re-
challenge procedure if necessary.

Probably Related: There is evidence to suggest a causal relationship, and the
influence of other factors is unlikely. The clinical event, including an abnormal laboratory
test result, occurs within a reasonable time sequence to administration of the drug, is
unlikely to be attributed to concurrent disease or other drugs or chemicals, and follows a
clinically reasonable response on withdrawal (de-challenge). Re-challenge information
is not required to fulfill this definition.

Possibly Related: There is some evidence to suggest a causal relationship (e.g., the
event occurred within a reasonable time after administration of the trial medication).
However, the influence of other factors may have contributed to the event (e.g., the
subject’s clinical condition, other concomitant events). Although an adverse drug event
may rate only as “possibly related” soon after discovery, it can be flagged as requiring
more information and later be upgraded to “probably related” or “definitely related”, as
appropriate.

Unlikely: A clinical event, including an abnormal laboratory test result, whose temporal
relationship to drug administration makes a causal relationship improbable (e.g., the
event did not occur within a reasonable time after administration of the trial medication)
and in which other drugs or chemicals or underlying disease provides plausible
explanations (e.g., the subject’s clinical condition, other concomitant treatments).
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Not related: The AE is completely independent of study drug administration, and/or
evidence exists that the event is definitely related to another etiology. There must be an
alternative, definitive etiology documented by the clinician.

14.7 SAE Reporting Procedures

All SAE’s which occur during the course of the study must be reported to the CTN by
phone and fax within 24 hours of the site becoming aware of the event.

Serious adverse events will be reported to:

Canadian HIV Trials Network
Attention: Wendy Zubyk

Phone: 604-806-8526

Fax: 604-806-8005

E-mail: wzubyk@sm.hivnet.ubc.ca

14.8 Monitoring of AE’s/SAE’s

Any AE that occurs between the time a study participant is randomized (visit 2, week 0)
and the time she/he departs the study at the end of the final follow-up visit (visit 5, week
20 or at the time of early discontinuation of the subject from the study for any reason)
will be captured and recorded. At each contact with the subject, the investigator (or
designate) must seek information on adverse events by specific questioning and, as
appropriate, by examination.

Adverse events that had previously been reported by the study subject will also be
reassessed for duration, intensity and possible reoccurrence.

All AE's and SAE’s will be followed until appropriate medical care for the AE/SAE can
be established.

15. Trial Management and Analysis

The Canadian HIV Trials Network will be responsible for project management, case
report form development, site management, randomization, data collection and
management, and data analysis.

Dr. Curtis Cooper will be responsible for acquisition and distribution of vaccine and
supplies as well as laboratory related activities.
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16. Statistical Considerations
16.1 Randomization and Blinding Procedures

A randomization list for each site and stratum will be generated by a statistician at the
national data centre in Vancouver using a randomization program. These allocations will
be entered onto a computer dedicated to the randomization of study patients. Site
coordinators will be given authorization codes, which allow entry into the system via
telephone to the site coordinators. The computer will record caller identifiers, non-
nominal patient identifiers, time of call, and allocation and study identification number
issued. Once this coded number is obtained, the research coordinator will prepare the
appropriate vaccine for injection. Access to this information is restricted to the
programmer maintaining the randomization computer.

Randomization will be stratified by CD4 count (<200 cells/uL versus 2200 cells/uL) and
by site and blocked into variable blocks of 3.

16.2 Sample Size Considerations/Justification

Sample size calculations for this study were estimated based on the formula for
comparison of two independent proportions using a two-tailed a of 0.05 and a (1-B) of
0.90. The control rate of doubling of titres was estimated to be 50%, as indicated by
results of a previously undertaken study [54]. We hypothesize that the modified doses of
influenza will improve the proportion of those doubling titre levels by 25%, to a rate of
75%. This would be considered a clinically relevant increase in Hi titres. While we
believe that the earlier described influenza regimens in the two experimental groups are
superior to that provided to the control group in this patient population, we cannot rule
out that it may be inferior. While this is considered a remote possibility, we have
conservatively assumed a two-sided a. To account for possible randomization failures, a
conservative 10% non-compliance factor was incorporated using the method described
by Lachin. Based on these assumptions, a total of 95 patients per arm is required.
Given that the same minimal important difference is common for both experimental
arms of the study, a total sample size of 3 x 95 = 285 patients is required. This sample
size would also provide 80% power for comparison of the secondary outcome between
groups, where lab confirmed influenza rates of 30% in both experimental groups and
50% in the control group are hypothesized.

16.3 Role of the Data and Safety Monitoring Board

The Canadian HIV Trials Network (CTN) has a standing Data and Safety Monitoring
Board (DSMB), which monitors CTN trials which will be used for this study: The Safety
and Efficacy Review Committee (SERC). The committee is composed of three clinicians,
three methodologists, and one lay member. Face to face meetings occur every 6
months with ad hoc meetings, usually by teleconference, as required.
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The DSMB reviews recruitment, safety, interim analyses of efficacy when necessary,
adherence to protocol including withdrawals from assigned treatment and loss to follow-
up and any new external information which may impact upon the study. The committee
may recommend stopping of a trial based on any of these considerations.
Recommendations to stop a trial are communicated to the trial investigator who has the

right to appeal.
17. Details of Statistical Analysis
17.1 Statistical Analysis

Baseline characteristics of patients in the treatment groups will be analyzed with
frequency distributions and descriptive statistics, including measures of central
tendency and dispersion.

An intent-to-treat approach will be used, and therefore all analyses will be conducted
using the entire cohort of patients.

17.2 Primary Endpoint

The principal analysis of our primary outcome will be done using an unadjusted Chi-
Square test comparing the propertion of individuals achieving a doubling of titers in
each treatment group. Further analysis will use logistic regression procedures to
examine the effect of adjustment for clinically relevant covariates that are either
imbalanced at baseline or strong predictors of the outcome. Additional individual
variables and interactions will be considered based on clinical importance and empirical
data. Additional “compliers only” and “as-treated” analyses will be conducted to
examine the robustness of our primary estimates.

One injection vaccine (all doses) vs. booster dose (all doses) will be analyzed; restricted
to those who received injections in appropriate dose and timing (i.e. protocol violators
will be excluded.

17.3 Secondary Endpoints

Our secondary outcomes of interest, the frequencies of (1) laboratory confirmed
influenza and (2) clinical/respiratory illness (as documented according to criteria
detailed in section 12.1.2 in each group, will be compared using unadjusted Chi-Square
tests, as well as logistic regression to adjust for important prognostic risk factors. The
frequency of individual, clinically important criteria used to define clinical illness will also
be assessed for both groups.

To supplement the study’s primary analyses pertaining to titer changes, the humoral (H!

activity) and cell-mediated (T-cell proliferation, key Th1 and Th2 cytokines) values for
each of the three serotypes (both absolute values as well as changes from baseline)
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obtained with each experimental or control vaccine will be summarized using means
and 95% Cls for subjects receiving the influenza vaccines for each assessment time.
The apparent immunogenicity will be described using a comparison of these 95% Cl
between the two booster strategies and control group. Assessment times are
scheduled as follows:

» HI activity at baseline, 4, 8, 20 weeks;

» T-cell proliferation activity at baseline, 4, 8, 20 weeks;

» Key Th1 and Th2 cytokines at baseline, 4, 8, 20 weeks.

17.4 Other Variables of Interest
The following are variables of interest:

« CD4
= HIV viral load

Note: Additional blood work not to be performed unless it is done as per standard of
care. Blood drawn on the visit only to be used in determination of the above if drawn
prior to vaccine injection (i.e. drawn as ‘pre-visit’ blood work) does not have to be done
unless part of standard of practice at the site)

17.5 Planned Subgroup Analyses

The following subgroup analyses are planned:

« sensitivity analysis based on CD4 cell count (CD4 count ><200)
« use of HAART, viral load suppression (><50 copies / mL)

* co-infection with HCV/HBV

* nadir CD4 count (to be captured in screening visit CRF)

* smoking status

* weight

* alcohol use

« influenza vaccination in previous year

* race

+ gender

17.6 Other Analytical Issues

Missing Hl titres {absolute, GMT and seroprotection (defined as >=40, >=80) will not be
imputed.

Higher than expected loss to follow-up will be addressed using sensitivity analysis
assuming none achieved seroprotection and assuming all did.

Acceptable windows around visits for inclusion of data are defined in section 13.
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18. Quality Control and Quality Assurance

Each participating site will be monitored to verify that the clinical trial is conducted and
data are generated, documented (recorded), and reported in compliance with the
protocol, GCP, and the applicable regulatory requirements.

Quality control procedures will be implemented beginning with the data entry system
and data quality control checks that will be run on the database will be generated. Any
missing data or data anomalies will be communicated to the site(s) for
clarification/resolution.

19. Ethics/Protection of Human Subjects
19.1 ICH Guidelines/Declaration of Helsinki

The conduct of this study will conform and with the International Conference for
Harmonization Good Clinical Practice (ICH-GCP) regulations and guidelines and the
current revision of the Declaration of Helsinki. (See appendices.)

19.2 Research Ethics Board/Institutional Review Board

A copy of the protocol (including protocol amendments), ali versions of informed
consent forms, other information to be completed by participants such as survey
instruments or questionnaires, and any proposed advertising/ recruitment materials
must be reviewed and approved by the REB/IRB of each participating centre prior to
implementation of the trial. The investigator will be responsible for obtaining REB/IRB
approval of the annual Continuing Review throughout the duration of the study. The
investigator will notify the REB/IRB of violations from the protocol and serious adverse
events.

19.3 Informed Consent Process

All participants will be given detailed oral and written information about the trial. Consent
forms describing in detail the study medication, study procedures and risks will be given
to each participant and written documentation of informed consent is required prior to
starting study procedure.

Participants must sign an informed consent document that has been approved by a
participating centre's REB/IRB prior to any procedures being done specifically for the
trial.

Each participant should have sufficient opportunity to discuss the study and consider
the information in the consent process prior to agreeing to participate. Participants may
withdraw consent at any time during the course of the trial.
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The informed consent form will be signed and dated by the participant and the person
who conducted the informed consent discussion and obtained the consent. The original
signed informed consent form will be retained in the participant’s study files and a copy
will be provided to the participant.

20. Participant Confidentiality

All subject related information including Case Report Forms, laboratory specimens,
evaluation forms, reports, etc. will be kept strictly confidential. All records will be kept in
a secure, locked location and only research staff will have access to the records.
Subjects will be identified only by means of a coded number specific to each subject. All
computerized databases will identify subjects by numeric codes only, and will be
password protected.

Upon request, subject records will be made available to the study sponsor, monitoring
groups representative of the study sponsor, representatives of a participating
pharmaceutical sponsor and applicable regulatory agencies such as Health Canada
Therapuetic Products Directorate or the USA Food and Drug Administration.

21. Early Termination of the Protocol

The sponsor will closely monitor and analyze study data as it becomes available and
will make determinations regarding the presence and grading of adverse events.
Evaluation of adverse events will be analyzed separately for study vaccine and placebo
and with regard to the known complications associated with placebo administration.
Ifiwhen appropriate, the study will be stopped [e.g. no new enroliments and no further
administration of medication(s)/intervention(s)] by the investigators and a report will be
submitted to the REB/IRB.

The REB/IRB, Health Canada, the pharmaceutical supporter(s), or other government
agencies, as part of their duties to ensure that research subjects are protected, may
discontinue the study at any time. Subsequent review of serious, unexpected and
related adverse events by the Medical Monitor, DSMB, ethics review committee or
REB/IRB, the sponsor(s), the Health Canada, and other regulatory authorities may also
result in suspension of further trial interventions/administration of study medication at a
site. Health Canada, other regulatory authorities, and the study sponsor(s) retain the
authority to suspend additional enroliment and Study vaccine administration for the
entire study as applicable.

22. Treatment Discontinuation

Complete the Visit 5 procedures if the investigator withdraws the subject, or if the
subject withdraws from the study but agrees to a final visit.
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The criteria for permanent discontinuation of further study product/interventions for an
individual subject are as follows:

¢ Requirement for prohibited concomitant medications
* Completion of treatment/intervention as defined by the protocol

* Clinical reasons believed to be life-threatening by the physician, even if not
addressed in the toxicity section of the protocol

The subject will continue to be followed with the subject’s permission if the study
treatment/intervention is discontinued. There will be no changes to the follow-up visit
schedule, except no study treatment/intervention will be administered.

23. Premature Study Discontinuation for an Individual Subject

The criteria for permanent discontinuation from the study for an individual subject are as
follows:

* Loss to follow-up
* Request of the subject to withdraw from the trial

* Any clinical adverse event, laboratory abnormality, intercurrent iliness, other
medical condition or situation occurs such that continued participation in the
study would not be in the best interest of the participant.

* The subject is judged by the investigator to be at significant risk of failing to
comply with the provisions of the protocol as to cause harm to self or seriously
interfere with the validity of the trial results.

In the event that the subject is withdrawn from the study due to an AE, this must be
recorded on the CRF. The subject shouid be followed and treated by the investigator
until the abnormal parameter or symptom has resolved or stabilized. It is up to the
clinician to determine that the AE is either resolved or that it has reached a stable state,
after which no further follow-up is necessary. There should also be source
documentation to support this determination.

24. Protocol Violations/Deviations

Requested deviations will be considered case by case.

Protocol violation/deviation related to vaccination dosing will be recorded. Participants
will not be discontinued.

Follow-up vaccine dosing will be administered according to protocol.

Primary analysis will be by intent-to-treat.
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Violation/deviation related to the timing of visit blood work will be documented.
Participants will not be excluded.

25. Study Conduct and Monitoring

Each study site agrees to allow monitors from CTN and/or their representatives direct
access to the study records and medical records from those patients enrolled in the
clinical study as well as drug accountability records. Adequate monitoring space and
time must be provided for the Clinical Research Associates. CTN and/or their
representatives will perform ongoing study site monitoring to ensure quality assurance.
Protocol violations will be monitored and recorded. Patient accrual and eligibility will
also be monitored and recorded.

26. Data Management Responsibilities

Instructions concerning the recording of study data on case report forms will be
provided by the Canadian HIV Trials Network Data Management Centre. Each study
site is responsible for submitiing the data in a timely fashion.

It is the responsibility of the Canadian HIV Trials Network Data Management Centre to
assure the quality of computerized data for this study. This role extends from protocol
development to generation of the final study databases.

27. Source Documents and Access to Source Data/Documents

Each participating site must maintain appropriate medical and research records for this
trial and regulatory/institutional requirements for the protection of confidentiality of study
subjects. The Principal Investigator is responsible for assuring that the data collected
are complete, accurate, and recorded in a timely manner.

Study data will be collected on study specific case report forms (CRF's). Source
documentation should support the data collected on the CRF’s. Source documents
include all recordings of observations or notations of clinical activities and all reports
and records necessary for the evaluation and reconstruction of the clinical trial. Data for
CRF’s will be collected during patient visits, phone calls with subjects and health care
providers, patient diaries, and completed questionnaires and abstracted from the
subject's medical records. It is not acceptable for the CRF to be the only record of a
subject’s participation in the trial.
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28. Disclosure and Publication Policy

Publication of the primary analysis, economic subanalysis, and screening subanalysis
are planned. An additional manuscript focused on specialized influenza immunology
testing will be pursued.

Dr Cooper will determine authorship on each manuscript based on contribution to the
study design, execution and manuscript preparation. Dr Cooper will invite individual co-
investigators and collaborators to assist in manuscript preparation. No author will be
included without prior authorization.
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Policy

WORLD MEDICAL ABSOCIATION DECLARATION OF HELSINKI
Frhical Principles for Medical Research Involving Human Sublects

Adopeed by the 18t WMA General Assernbly, Helsinki, Finland, June 1964, and amended by
the

24t WMA General Assembly, Tokyo, Japan, October 1973

35th WMA General Assembly, Venies, laly, October 1953

415t WMA General Assembly, Hong Kong, September 1949

48th WHA Goneral Aszermbly, Somerset West, Republic of South Africs, Getober 1996

and the 52ad WMA General Assembly, Edinburgh, Scotland, October 2000

Note of Clarification on Paragraph 29 added by the WMA Genersl Assembly, Washington 2002
Note of Clarification on Paragraph 30 added by the WMA Ueneral Assembly, Tokyo 2004

A INTRODUCTION

1. The World Medical Association has developed the Declaration of Helsinkl as 5
staremment of ethical principles to provide guidance w physicians and other
participants in medical research involving human subjects. Medical research
fvwolving human subjects Includes research on idemtifisble hunwan material or
identifiable data,

2. s the duty of the physician to promete and safepuard the health of the people.
The physician's knowtedge and eonscience are dedicated to the fulfillment of this
duty.

3. The Declaration of Geneva of the World Medical Association binds the
physician with the words, "The health of my patleat will be my first
considerstion,” and the International Code of Medica! Bthics declares that, "A
physician shall act only in the patient's inferest when sroviding medical care
wihich might have the effect of weakening the physical and mental condition of
the patient.”

4, Medical progress is bused on research which ultimarely must rest in pan on
experimentation involving hunian subjects.

3. Inmedical rescarch on hiran subjects, considerations related w the well-befng
of the human subject chould ke precedence over the interests of sefence and
society.

6. The primary purpase of mediend resesrch involving human subfects is to Gnprove
prophvlactic, diagnostic sand therapeutic procedures and the understanding of the
astivlogy and pathogenesis of disense. Even the best proven prophytactic,
disgnostic, and thevapeutic metheds must costinuousty be chalfenged through
research for thelr effectiveness, efficiency, accessibiliny and quality.

7. incurrent medical practice and in medical research, most prophylactic,
diapgnostic and therapeutic procedures involve rigks and burdens.
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Medical research is subject to ethical standards that promoe respect for all
human beings and protect their haaith and vights. Some research populations are
vulserable and need special protection. The panicular needs of the economically
and medically disadvantaged must be recognized. Special stention is also
reguired for those who cannot give or refuse consent for themselves, for those
who may be subject 10 giving consent under duress, Tor thoge who will not
benefit personally from the research and for those for whom the research is
combined with care.

Resgarch Investigators should be sware of the ethical, legal and regulatory
requiroments for research on humas subjects in thelr own countries ss well as
applicable intermational reqoiremems. No national ethical, legal or regulatory
raquiremnent should be allowed to reduce or eliminate any of the protections for
human subjects set forth in this Declaration.

B. BASIC PRINCIPLES FOR ALL MEDICAL RESEARCH

i,

12,

1t is the duty of the physician in medical research to protect the life, health,
privacy, snd dignity of the human subject,

11, Medical research involving human subjects must conform to generally accepted

scientific principles, be bused on 2 thorough knowiedge of the seientific
Hternture, other relevant sources of information, and on adeguate laboratory and,
where appropriate, animal experimentation.

Appropriate cagtion pust be exercised in the conduct of research which may
affect the environment, and the welfre of animals used for research must be
respecied.

. The design and performusce of gach experiments! procedure invelving human

subjects should be clearly formulated in sn experimental protocol. This protocol
should be submitted for consideration, comment, guidance, and where
appropriate, approval to a specially appointed ethica! review committee, which
st be independent of U investipator, the sponsor or any other kind of undue
influznce. This independent committee should be in conformity with the laws
and regalations of the country in which the research experiment is performed.
“The comumittee has the right to monitor ongoing wials. The researcher has the
obligation te provide monitoring fnformation to the committee, especially any
serious pdverse events. The researcher should also submit 1o the conmunittee, for
reviaw, information reparding fanding, sponsors, instizutonal affiliations, other
potential conflics of inerest and fncentives for subjects.

. The teszarch protocol should always contain a statement of the ethical

considerations involved and should indicate that there Is compliznce with the
principles enunciated in this Declaration.

. Medical research invelviag human subjects should be conducted only by

scientifically quatified pessons and under the supervision of a clindeaily
competent medical peeson. The responsibility for the human subject must always
rest with a medically qualified person and never rest o the sulifect of the
research, even though the subject has given consent,
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16. Every medical research project involving human subjects should be preceded by
careful assessment of predictable risks and burdens in coniparison with
joreseeable benefits 1o the subject or to others. This does not preclude the
participation of healthy volunteers in medical research. The design of all studies
should be publicly availzble.

17. Physicians should abstain from enpaging in research projects ievolving human
subjects unless they are confident that the risks involved have been sdequately
assessed and can be satisfactorily managed. Physicians should ceuse any
investigation if the risks are found 1o outweigh the potential benefits or ifthere is
conclusive proof of positive and beneficial results.

18, Medical research involving human subjects shoudd only be conducted i"the
imnortance of the objective outweighs the inherent risks and burdesns to the
subject. This {s espectally important when the human subiects are heaithy
voluntaers.

1%, Meiical rescarch is only justified it there is o reasonable liketthood that the
populations In which fhe research kv carrded oat stand o benedit from the resobes
of the research,

20, The subjects must be voluntesrs and informed participants in the research
projact

25, The right of research subjects to safeguard their integrity must always be
respected. Every precauntion should be taken 10 respect the privacy of the subject,
the confidentinlity of the patient’s informatice end fo minimize the impact of the
study on the subjeet’s physical and meatal integrity and on the personality of the
subjeet,

22. In any research on arian beings, cach potential subject must be adequately
informed of the alms, methods, soutces of funding, any possible conflicts of
intergst, institutional affiliations of the researcher, the anticipated benefits and
petemial risks of the stody and the discomfoet it may entafl. The subjeet showld
e informed of the right to ubstain from participaton in the study or 10 withdraw
consent to participate at any time withow reprisal. After ensuring that the subjeer
has understood the information, the physicizn should then obiain the subject's
freely-given informed consent, preferably in writing. 1¥ the consent cannot be
obtnined in writing, the non-written consent must be formally documented and
withessed.

23. When obtaining informed consent for the research project the physician should
be particularly cautious if the subject is in & dependent relationship with the
physiian or may consent vnder duress. In that case the informed consent shoutd
be obtained by a well-informed physician who is not engeged in the investigation
and who is completely independent of this relationship,

24. For a research subject who is Jegally incompetent, physically or mentally

incapable of giving consant or is a legally incompetent minor, the investigator
nnist obtain informed consent fom the legally authorized representative in
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sccordance with applicable law. These groups should oot be included in research
unless the research 18 necessary © promode the health of the popudation
represented and this research cannot instead be performed on legally competent
[EES0NS,

. When a subject deemed legally incompetent, such a5 & minor child, is able o

give assent to decisions aboar participation in resesrch, the investigator must
obtain that assent in addition to the congent of the legatly authorized
representative.

Reseurch on individuals from whom it i not possible 1o obain consent,
tncluding wroxy or advance consent, should be done only if the physical/mental
conditian that prevents obtaining informed consent is & necessary characteristic
of the research population. The specific reasons for involving research subjects
with a condition that renders them unable to give informed consent should be
sinted o the experimemal protesol for consideratbon and approval of the review
committes, The protoce] should state that consent to remain in the research
ahould be obtained as soon as possible from the individual or 8 legally
authorized surrogate.

. Both authers znd publishers have ethical obligations. In publication of the results

of resarch, the investigators sre obliged to preserve the accuracy of the sesults,
Nepative ag well ax poaitive rezubts should be published or otherwise publicly
available. Sources of funding, {nstliudonal affiliations and any possible conflicts
of interest should be declared In the publicativn. Repors of experimentition net
iz sepurdance with the principles kaid down in this Declaration should not be
aceepied for publication,

C. ADDITIONAL PRINCIPLES FOR MEDICAL RESEARCH COMBINED WITH
MEDICAL CARE

28, The physician may combine medical research with medical care, only 1o the

extont that the research is fustified by its potential prophylaetic, disgnostic or
therapeatic value. When medical research is combined with madicat care,
additons] stendards apply o protect the pattents who are research subjects,

29, The henefits, tisks, burdens and effectiveness of a new method should be tested

against those of the best current prophylactie, diagnostic, and therapeutic
methods. This dogs not exclude the use of placebo, of no treatment, in studies
where no proven prophylactic, diagnostic or therapeutic method exists.’

30, Axthe conclusion of the study, every petient entered into the study should be

assured of soeess to the best proven prophyiactic, diagnostic and therapeutic
methods ideatified by the study*

31, The physician should fully inform the patient which aspeats of the care are

related to the research. The refusal of » patient 1o panticipate in 3 study must
never interfere with the patiens-physician relationship,
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32, inthe weamment of 8 pattent, whese peoven prophylactic, disgnostic and
therapeutic methods do not exist or have been ineffective, the physiclan, with
informed consent from the pationt, must be free to use ungoven of new
prophylactic, disgrostie and therapeutic measures, if in the plivsicians
udgement it offers bope of saving life, re-astablishing health or alleviating
suffering. Where possible, these messires should be mude the object of research,
designed to evaluate their safery and efficncy. In al cases, new information
shobd be recorded wnd, where sppropeiate, published. The sther relevant
guidelines of this Declartion should be followed,

* Note of clarification on paragraph 29 of the WMA Declaration of Helsinki

The WA hereby reaffirms its position that extreme care must be taken i making use of a
placeho-controlled tiat and that in general this methodology should only be used in the ahsence
of existing proven therapy. However, a placebo-controlied trial may be ethically accepiable,
even if proven therapy & available, under the following circurnstances:

- Where for compeifing and sclentfically sound methodological reasons its use is necessary th
determine the efficacy or safety of & prophylactic, diagnestic or therapeutic method, or

- Where o prophylacte, diagnestic or therapeutic methed is being investigated for a minor
condition and the patients who receive placebo will not be subject o any additional risk of
sertous or irreversible hamy,

All other provisions of the Declaration of Helsinki must be adhered to, especially the need for
anproprizte ethies and sclentific review.

“Note of clarification on paragraph 30 of the WMA Declaration of Helsinki

The WMA hercby reaffirms is pesition that it is necessary during the study planning process w0
identify post-trial accoss by study participants to prophylactic, disgoostic and therapeutic
procedures identified as beneficial in the study or sccess w other approprisie care. Post-trial
access arrangements or other care must be described in the study protocol so the ethical review
commities may consider such arrangerments during s review.

$ 102004
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Appendix C: Study Period Flu Symptom Questionnaire
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Appendix D: Employment, Health Care Resource Utilization, and Health Utilities
Index Questionnaire
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CTN 237
Influenza Vaccine in HIV
Baseline History
1 page

Screening 1D # BASELINE

Day Month Yemr
Randomization ID # Date of Visit / /
Subject's Tuitials

1. Employment
a. Patent's corrent employment activifies? {check only the one that best applies)
11 Working full-time (34 Working part-ime [37 Not working, or disability pay

{12 Unemployed 35 Full-ime stadent [0 8 Receiving employment
insursnee, social assiatance

13 Homemaker 14 Other, Specify:

b. Patient's estimate of the typical annual income for someene iu his/her field of emploviment.

1 <$13.000 715 850,001 - 70,000
(12 $13001 - 25,0060 6 >$70.000
73 $25.001-33.000 [17 Refused (N/A)

C4 $35001-30,000
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CIN 237
Iufluenza Vaccine i
Health Cave Resource Uitization
Bandopssation ID &
Dy Month Year
Subject's Itials Date of Visit i I

1. Follow-Up Aszessmenis
¥o Ye: Unkaown

2. Since the Izt visit, has the patient seen a healih care provider for 2 non-study wisit? 3 O 0o

If Ves, # of visits to 2 IV clime # of waits to plysioan

b Smce the fast visit, approsimately bow many days has the pafient nissed weeak:
due fo iiness? (I not m patd emplovment for the entire pertod, exnfer NAAY

1. Hospitalization
2 Typsof hospital [11 Hespatal 1 2 Long-ferm care facdlity

Ademizsion Plate ER Adbnizsion TFotal Stay  Length of Siay
Diay Month Year Hoe Ve Fxent Days) OO HDTE
! ! FR 3
! 3 i 1
i H [ 0
/ 4y Il ]
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Permsission oy wee o this fomn ot Seer obnined from Health Lilines Inc. Canads

There: are no right or wrong answers; what we want is your

1. Which one of the following best describes your sbility, roday, to see well sncagh o read ordinary
newrsprind?

a. Able o see well enonzh withont glasses or comiact lenges

b Able to see well snough with ginsses or confact lenses

t. Unshle to sse well enough even with glasses or contact lenses.

4. nable to see at glf

gonoo

2. Whick one of the fellowing best describas your sbhilite, today, to see well enoush to recogeize 3 fiend
on e other side of the sEeet?
7 & Albds to zes well enongh withour glasses or contact lenses
EE b. A¥%le to see well encugh with glazzes or congzce lensss
i £ Tiosble to see well enomgh even with 2lacces or contect lepses
[ d.Unable to see st olt
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3. Whick ggg of the following best describes your ability, today, e hesr what was said in 2 group conversaiicn
with at least three other peopla?
[0 8 AWRle o hear wharwas said without 8 hearing sid
{0 b. Able to hesr what was.said with & bearina aid
[} c. Umnsble s hear what was said even with a beanng aid
[ 4. Unable ts hear what was said, e 2id not wear 3 hearing 5id
[3 e Unsblz o Bear a3 all

4. Whick ons of the following best deseribes your ability, today, to bear what wss saidina conversation
with e other person in 4 guiel room?
[0 a Abdete besr whatwas said withoor 2 bearing 2id
171 5. Able to hear whet was sxid with @ bearing aid
i «. Unable w besr what was szid even with & beaning aid
I 4 Unpable to besr what was said, bt did mot wesr 3 hearing sid
3 = Tinzble 1o hear a5 all

5. Which gge of the following best describes your ability, todey, 5 be understood when speaking your own
Iapguxge with people who vou do not know?
9 a akdetoebe uederstood complotely
{73 b Albs fo ke anderstond pantially
It ¢ Unzhle o bemdersiood
7 4. Unsble to speak at all

& Whick one of the following bast describes vour sbility, todzy, o be undersiosd when zpeaking
with peoplz who koow you weil?
7 3. Ablets be vnderstood completedy
1 b Able to be nuderstood partdally
[ <. Tinshle to be andersiond
i1 4 Ugnagle to speak at all

7. Whick pye of the fellowing best describes how you have ean feeline toduy?
3 a Happy and interested in life
b, Somewhat kagpy
L1t Somewhst ashappy
O 4. Very Cuhappy
e Sownhappy thar Hfe was net wonimdile

3. Whick gug of the following best describes the pain and discomfort yen have expericnced todsy?
[0 A Freeof pain and discoanfost
b. Wil ro moderare pain or discemion that prevented no acivities
7 & Moderste painor discomsfon thas prevenzed a few activides
[: d. Moderare to severe pain or disconsfost thar prevemned acivites
[ e Severe pain or discomfert feet prevented most sciivities
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2. Which gge of the following besr describes your zbility, todey, to walk?
Wote: Walking eomipment refers o mechanical supposts such s braces, 3 cape, cuiches of 2 wslker
[ & Abls to walk sround the neigbborbond withon: difficndty, and withour weliing eguipment

[ b Able to walk asound the neizhborhoed with difficnfey; tat did pot zeguire walking equipment or the help
of snacher persca
. Abls to wlk sround the neighborbesd with walking equipresent, et without the kelp of another person

d. Able towelk only shont distances with walking equipment, s requdred 2 wheslchair to ger sround e

&, Psble to walk alone, sven with walking eqnipiment, Able to walk shorr distances with the belp of
snpther parson, and requited A wheelcksir to get svoend the npefghbachood

I Unshie oowalk stall

O o o

10, Whick gge of the follewing bast dezcribes vour ability, todsy, 1o use vour hands and fingess?
Maote: Special tools refers to hooks for butrening clothes, gripping devices for opening jars
or lifiing small items, and other davices 1o compensate for limitatiens of hands or finpers.

] & Full use of two hands snd ven fngens

{1 % Lindmriowns i the uzs of hands o fingers, but &id ot reguire speciat tools or fhe help of another pezsen

[ ¢ Limitatiens io the use of hands or fineers, independent with wse of spedisl toels {did not regmizs the kelp of apnger
PETSOL].

I 4 Linitatiors i the use of hands or fingess, required the Belp of another person for some tasks (not
indepersdeant even with use of sperfal toals).

L] = Limirations fn the wse of hands or fivgers, required the belp of anather persen for most meks (ot m&&p@ﬁm EUSH
with mse of spacial teals).

{3 f Limitstions in fhe nse of hands or finmers, required the belp of snather persan for alf tasks Mot independent even wit
wye of specizl tonds)

11.Which one of she wilmvmg begr describes your ability, today, oo remensbher things?

E ﬂ_ F}mb]se mmmharw}ﬂhiagaf&]i

12, Wlhich one of the following best describes your ability, today, o think and solve dav to day problems?
1 = Able to think clearly ard solve day 1o day prohlens
£ & Had 5 Erte diffSendy when aying w think snd solve day to-day problens.
% ¢. Had seme diffoatty when mang to think and solve day to day probilises,
[ d. Had greas diffientty when tryiug to tink sad solve day to day problems,
[ e Vidble fo think or solve day to dey problems.
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Werk:

Handowizatios IDZ

Ve

Sobipats Infthaly

S hich one of the following hest deseribes vour abiliny, teday, to perform SHesic activities’

#. Bat, batha, drecs and uss the todlet mormalhy,

b Eat, hathe, drass or wie the tesd indupendsstly with difficalty.

. Reguied mechonical equipmaet jo-p2s, bafbe, dres vrusa e toilet indepanduntly.

7 & Fmpgrired the help of snothar perser to oo, bait, dress or use the soilat.

W kich ggg of the Fallowing beot descrdbay how yau Ezve besn fweling sodey?

& Gunsmally keppoyemd Bee oo wony.

T B Ocoasionetly freafe], engry, forishl, 2rxions or daprassed.

t. Dftgn fathil, emgry, iriteble, 2zxions or depewased

d. Almest always Setfal, sogry, ioitable, oxions o depressed.

5. Ewemuly fratfnl, sugry, teritdble, sweies or depresed: 0-the point of nseding professiosal balp.

JFhich ome of tee following best describes the peis s dizcomfert you bave sxperinced today?

& Frow of pein smd discemfest

b Socazions] pain or discomfert. Disceanfort ralizned by mon-prozcription. drogs o seif-coniral
actvity withont disrepiion of norma wcivites.

O ¢ Fragueni priz o7 dscumioet. Disooeafors rmlieved by oral
morzal sothities.

2 d. Frogsed padn or discensfort; fequant Ssrptice of normal srtivities. Biscen=fort zoguired
prascripton mercotns for it

3 & Sewers patz o7 discomfoet. Pain cod relieved by drugy emd constanily Herupted mormal acitvities.

medivines witk occastozal disruption o

Civamall, Bow would wee rade vour health %eday?
1 & Execlient (b Warygnod [ o Good 7 4 Fair. £ w Hoor.

17. How did you complats the quastiozmzire? Plaass salect the ong seswrer that best descrbes your sitmaticn.

71 2. By mysalf pihout age bals fooes snvens afsa.

£ iz the zmewers om the quessonnzire form fornna.

1 b By myeclf, swcapt somen

01 = Btk the hely of semeons dlie.
¢ 4. This guertonnxics was compleated by 3 fxavily moomber, without boln fom, e sebjoctor pationt.
[ . This questienmaire wes corapietd by 3 2oz or ofhar bealth poofessiome], withoat belp Bomdhe
wabjector patient. Plazce specify trpe of bealth professdesal:
21 £ Thes questcenzive was completed by amother persez, pjfhmes help frome the subject or paiient.
Plazss spertfy mlatizeehip to :ubgmggyamnfl i

B4 F Tnifial
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PARTICIPANT INFORMED CONSENT FORM

STUDY TITLE: A Controlled Trial to Assess the Immunogenicity and Efficacy of
Three Influenza Vaccine Dosing Strategies in HIV Infected Adults

STUDY DOCTOR:  <Insert Dr. Name>

STUDY SITE: <Insert Institution Name>
TELEPHONE: <insert Telephone Number>
Emergency 24 hour Contact: <Insert Contact Information>

You are being asked to participate in a research study of a licensed vaccine for
influenza, Fluviral®. The word licensed means the vaccine is approved for sale. You
are being asked to take part in this study because the study doctor feels that you meet
the qualifications of the study. You will have a copy of this form to review at your leisure
or to ask advice from others. To decide whether or not you want to be part of this
research, you should understand the study risks and benefits in order to make an
informed decision. This process is known as informed consent. This consent form
describes the purpose, procedures, possible benefits and risks of the study. This form
will also explain how your medical information will be used and who may see it. Once
you understand the study, you will be asked to sign this form if you wish to participate.

The study doctor or staff will answer any questions you may have about this form or
about the study. Please read this document carefully and do not hesitate to ask
anything about this information. This form may contain words that you do not
understand. Please ask the study doctor or staff to explain the words or information that
you do not understand.
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BACKGROUND TO THE STUDY:

Influenza (commonly called “the flu”) is a highly infectious illness caused by a virus. Itis
passed on by breathing in air coughed by infected people. Symptoms inciude fever,
chills, headache, sore throat, dry cough, tiredness, and muscle and joint aches.
Influenza can be prevented by vaccination against the particular influenza viruses
circulating during any particular flu season. A vaccine works by causing your body to
make antibodies against a germ, such as influenza virus, so that if you are later
exposed to the germ, you will not become infected by it. The effectiveness of a vaccine
is not as good in those infected with HIV. Therefore, we are studying whether the
influenza vaccine effectiveness is improved by providing an extra vaccine dose and/or
increasing the dose of influenza vaccine.

Fluviral® is one of a number of commercially available vaccines which are designed to
protect against influenza infection. These vaccines provide fairly effective protection in
young adults, but are not as effective in people with HIV. A more effective vaccine
could be very useful in preventing or diminishing the length of iliness, hospitalization,
and perhaps even the number of deaths in those with HIV which are attributed to
influenza infection.

PURPOSE OF THIS STUDY

The purposes of this research study are: 1) fo see if there is a difference in the quantity
of protective influenza antibodies produced by different doses of the Fluviral vaccine
and 2) to see if these different vaccine dosing schedules reduce flu-like iliness and/or
reduce laboratory documented influenza.

You may qualify to participate in this research study if you have HIV infection and are
eligible to receive an influenza vaccine. You will not qualify for the study if you are
having treatments (for example, steroids or other immune suppressing medications) or
have conditions (other than HIV, for example, rheumatoid arthritis, lupus erythematosus,
multiple sclerosis or hereditary immune deficiency conditions such as immune globulin
deficiencies) that affect the immune system or have allergies to the vaccine (for
example, chicken eggs or egg products).

You are being asked to participate in this study because you are between 18 and 60
years of age and have HIV infection. There will be approximately 285 participants
enrolled into this study. The study will be conducted at approximately10 research sites
in Canada.

This study at <Insert Institution Name> is under the direction of <Insert Dr. Name>.
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STUDY VACCINES

In this research study, you will be randomized to one of three possible groups; Group A,
one dose of Fluviral followed 28 days later by a second booster dose of Fluviral; Group
B, a double dose of Fluviral followed 28 days later by a second double booster dose of
Fluviral, or Group C, a single injection of Fluviral followed 28 days later by a saline
injection. Groups A and B are the experimental arms. You will not be informed which
group you have been randomized to. Injections will be given into the upper arm muscle

(the deiltoid).

The Group you will be randomized to is determined by chance (like flipping a coin). You
have a 33% chance of receiving any one of the 3 vaccine scheduies being studied.

STUDY PLAN

Participating in this study will require you to visit this clinic 5 times over a period of
approximately 20 to 34 weeks. You will also be asked to phone the research
coordinator to report any flu-like illnesses and determine if you need to attend the clinic
for an additional clinical assessment and nasal swab. The total time commitment for this
study will be approximately 5 to 6 hours. At each visit, study staff will briefly review the
main points of the study with you to confirm if you wish to continue participation.

Screening Visit

At the first study visit (screening visit), the study doctor/coordinator will review the study
with you and answer any questions you may have. The informed consent process will
be explained and you will be given the informed consent form to read. If, after all your
questions have been answered to your satisfaction and you have decided to participate,
you will be asked to sign this informed consent document. You will be given a copy of
the signed informed consent to keep. If you want, the study staff will inform your family
doctor of your participation if he/she is not already aware. The first visit will require
more time than other visits in order to allow time to ask questions and to review study
requirements.

Prior to receiving any vaccine, you will need to have a brief evaluation and will be asked
a series of questions regarding your reasons for participating in the study (screening
questions). The research coordinator will also ask you questions about your medical
history, use of prescription and over-the-counter medications or herbal preparations.
Your next visit (Visit 2) will be scheduled at this time.

Study Vaccine Visits

At Visit 2, blood samples (approximately 20 mL or 4 teaspoons) will be collected for
baseline laboratory tests and baseline information regarding your employment status
and substance use will also be coliected. You will be randomized (like flipping a coin) to
one of the three different influenza vaccine schedules. You will then receive the first
injection. The injection will be administered to your upper arm muscle.
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You will return to the clinic approximately 4 weeks later (Visit 3) to receive the second
injection. Additional blood samples (approximately 20 mL or 4 teaspoons) and
information about any hospitalizations or missed work will be coilected.

At both visit 2 and 3, prior to receiving each injection, you will be asked about
medications you have taken, you will be asked if there have been changes in your
health or in the medications you have been taking since the previous visit. You will be
monitored by your study nurse and/or doctor following the injections and asked
questions regarding any symptoms you are feeling. You will also be asked a series of
guestions about your ability to do things on a day-to-day basis.

You will be asked to document any respiratory infection, reaction to the vaccine or
general health/medication changes occurring during the study. To assist you in this
documentation you will be given a worksheet /diary to write down the details if you feel
any symptoms or have any health/medication changes. Respiratory infections will be
defined as a temperature more than 38.0° C (100.4° F) along with one or more of the
following clinical symptoms: feverishness/chills, cough; shortness of breath or rapid
breathing; wheezing; running nose; sore throat;, aching muscles. You will also be given
a thermometer to record your temperature if you feel like you have a fever and a ruler to
measure any reactions o vaccine.

Study Follow Up Visits

During Visits 4 and 5, we will also draw a sample of blood from a vein in your arm. The
amount of blood drawn at each visit will be approximately 20 mLs (4 teaspoons)
Information about any hospitalizations or missed work will be collected. You will also be
asked a series of questions about your ability to do things on a day-to-day basis

The blood samples from visits 2, 3, 4 and 5 will be used {o determine your level of
antibodies to influenza and measure other markers of your body’s immunity to influenza.
Subjects from only 2 sites (Dr. Klein and Dr. Cooper) will have additional blood samples
drawn to examine another immune marker. You will be informed if you are part of this
group. Your blood samples will be examined for this study only. All unused blood will be
discarded.

Unscheduled Visits

If you develop a flu-like illnesses and your research coordinator determines you need to
attend the clinic for an additional clinical assessment a visit will be scheduled as soon
as possible. At this visit a nasal swab and information about any hospitalizations or
missed work will be collected. You will also be asked a series of questions about your
ability to do things on a day-to day basis. In addition, you will be asked about
medications you have taken, you will be asked if there have been changes in your
health or in the medications you have been taking since the previous visit.
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If you choose to withdraw, or are withdrawn from study participation, you may be asked
to return to the study clinic for a final visit assessment as detailed above as part of the
study’s ongoing safety evaluations.

Schedule of Study Visits

VISIT 1 2 3 : 4 5 Unscheduled
When |Screening Visit Study Day 0 Study Day 28 Study Day 56 Study Day 140 As needed due to
Week 0 Week 4 Week 8 Week20 Flu-like lllness
Injection #1 Booster Injection
Details | > inclusion/ » healih » health > health questions  |> health » bealth
exclusion questions questions ¥ medication review questions questions
» written informed |5 medication ¥ medication » hospitalization ¥ medication » medication
consent history review and work raview review
» health » Employment | hospitalizaticn questions » hospitalization [3> hospitalization
guestions and substance and work » day-to-day and work and work
» screening use questions guestions activities guestions questions
questions .| > day-to-day » day-to-day questions » day-to-day » day-to-day
> physicalexam if | otivities activities ¥ physical exam if aciivities activities
needed questions questions needed questions guestions
» vital signs > physical exam {» physical exam |» blood test > physical exam |> physical exam
¥ book visit 2 if needed if needed 20 mk: if needed if needed
» vital signs ¥ examof influenza ¥ blood {est ¥ blood {est
¥» blood test injection site antibodies 20 ml; 20 ml;
20 mj; » vital signs ¥ diary review influenza influenza
influenza » blood test ¥ issue new diary antibodies antibodies
antibody. 20mils; card ¥ diary review ¥ Nasal Swab
¥ injectionin influenza » book visit 5 ¥ diary review
upper arm antibodies
muscle * injection in
» issue diary upper arm
card muscle
¥ book visit 3 ¥ diary review
» issue new
diary card
» book visit 4
Time 1 hour 1 hour 1 hour 45 minutes 45 minutes 45 minutes

RISKS/DISCOMFORTS

The most common reactions to any vaccine include redness and swelling at the
injection site. It is possible that you may have pain, minor bruising, and hardness at the
injection site. Another, but less common reaction to the influenza vaccine is to feel
generally unwell. Thus, it is also possible that you have muscle aches, fatigue,
headache, and/or mild fever, shivering, and sweating for a day or two after getting the
vaccine. You may experience other side effects that are not anticipated at this time. As
with any drug, there is a very small possibility that you could experience an allergic
reaction to the vaccine.

You may also experience some discomfort from the tests that are involved. |t is
possible to have bruising and tenderness at the site where blood is taken. Fainting
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while blood is being taken or local infection at the puncture site may also occur,
although these are rare.

The safety of Fluviral vaccine is established in pregnancy and breast feeding. As such,
no special measures are required in this study.

The side effects of the double dose of vaccine is anticipated to be very similar to the
single dose, however, in any research study there is always the possibility that harmful
side effects which are not known at this time may occur. In the event that an injury
occurs as a direct result of the administration of the study vaccine, necessary medical
care will be made available to you.

OTHER MEDICATIONS/VACCINES

At no time during the study should you receive an investigational drug or other vaccine
except as prescribed by the study doctor (study directions) or as indicated by medical
need. Please phone the sfudy doctor/research coordinator before you take any new
medications or vaccines.

BENEFITS

The potential benefit from participating in this study is to have immunity that would
protect you from becoming infected by one or more of the viruses contained in the 2008
Fluviral vaccine. In addition, your participation may lead to the development of a safer
and more effective vaccine against this disease.

ALTERNATIVES TO THE STUDY

Should you wish to be vaccinated against influenza, you may choose to receive
commercially available Fluviral vaccine through your physician. You may also choose
to not receive any vaccine for influenza.

COSTS/COMPENSATION

Participation in this study will not result in any expenses to you. The study procedures
will be provided at no charge and there will be no charge to you for study-related clinical
examinations, laboratory tests or materials needed.
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In recognition of your time commitment to the study, transportation costs and any
inconvenience that you may experience, you will receive $ 15.00 for parking at each
completed visit, for up to $75.00 if you complete all 5 visits.

COMPENSATION FOR INJURY

In the event of a research-related injury, you will be provided with appropriate medical
treatment. You are not waiving your legal rights by agreeing to participate in this study.
The study doctor, the study sponsor and the hospital still have their legal and
professional responsibilities.

REIMBURSEMENT FOR MEDICAL TREATMENT

In the event of a study related injury, you should contact the Study Doctor and Study
Site listed on the cover page of this informed consent. If you are injured as a result of
your participation in this study, <Insert Dr. Name> and the <Insert Institution Name> will
ensure that adequate medical care is provided to you. No form of compensation is
routinely available from this research facility. You will not give up any legal rights by
signing this form.

CONFIDENTIALITY

The research staff will endeavour to keep all information that is learned about you
private. Study information sent to our data manager will not include information that
directly identifies you. Instead, a code number is assigned to the study information.
Study staff will have access to your study and medical records, which contain
information that directly identifies you. In addition, your records may be reviewed by
representatives from The <Insert REB Name>, the regulatory authorities in Canada, or
the sponsor for audit purposes. These representatives will not copy information that
identifies you. By signing this written informed consent form, you consent to this access.
If the results of the study are published in the medical literature, the publications will not
contain any information which would identify you. No documents bearing your name will
leave <Insert Institution Name>. Study records will be stored in a locked area and will
be kept for a minimum of 25 years, which meets or exceeds the requirements of
regulatory agencies in Canada.

RESEARCH RIGHTS

Participation in the study is entirely voluntary (your choice). You may decide not to
enroll or you may withdraw from the study at any time with no penalty or loss of
benefits.

You should tell your study doctor if you decide to stop the study early. If you choose to
withdraw, or are withdrawn from study participation, you will be asked to return to the
study clinic for a final visit assessment as part of the study’s ongoing safety evaluations.
If the study is changed in any way that could affect your decision to continue to
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participate, you will be told about the changes and you may be asked to sign a new
informed consent.

The study doctor may take you out of the study without your consent if the research is
not helping you, if you do not follow the study plan/procedures, or if you have a side
effect fo the study vaccine.

You will be informed of the results as soon as they become available.

QUESTIONS

if you have any questions or concerns following your enrollment, you should contact the
study staff. You may call <Insert Contact>. In an emergency you should contact
<insert Contact>. If you cannot reach your study doctor or study personnel for any
reason, you should go immediately to the Emergency Department of your local hospital.

If you have questions about your rights as a research participant, you may contact the
Chairman of The <Insert REB Name> at <Insert Contact>. This study has been
approved by the <Insert REB Name> which is composed of a group of people who
perform independent review of all research involving humans at <Insert Institution
Name>.

Page 73




Canadian HIV Trials Protocol CTN237 - Influenza Vaccine in HIV Version 2.0
04-Jun-2008

PARTICIPANT’'S CONSENT FORM

I have read or had read to me this 9-page (including this page) information and consent
form and have had the chance to ask questions which have been answered to my
satisfaction before signing my name. The nature of the study and the potential risks of
reactions have been explained to me. | have the right to withdraw from the study at any
time without affecting my care in any way. A copy of the signed Information and
Consent Form will be given to me. | freely agree to participate in this research study.

Participant Consent:

Printed Name of Participant

Signature of Participant
Date/Time

Statement of Person Obtaining Informed Consent:

| have explained the nature and demands of the research study to the participant
named above, answered their questions and have witnessed completion of the consent
form.

Printed Name of Person Obtaining Informed Consent Position

Signature of Person Obtaining Informed Consent Date/Time
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Appendix F: Product Monograph
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PRODUCT MONOGRAFH

FLUVIRAL® (2007-2008)

INFLUENZA VIRUS VACUINE
TRIVALENT, INACTIVATED
SPLIT-VIRION
PREPARED IN BGUS

For active immunization agaiost influenza
Swaine:  AfSolomon Islands3/72008
ASWisconsin/67/2005
Bidalaysiar2 S06/2004

D Biomedical Corporation Date of Approval: May 2, 2007
GlareSmithKline Biologicals North America

Cuebee City, QC

Canada (G117 4RE

Control No 113238

CAFY M 1G] Approved 1
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FLUVIRALY (2007-2008) 1D Biomedical Corporation

{lacoSmihiKline Biologicals Norgh Americs
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FLUVIRAL” (2007-2008)

influenza Vinus Vaccine
‘Privalant, Inuctivated Splis-Vidon
Frepared in Eggs

PART [: HEALTH PROFESSIONAL INFORMATION

SUMMARY PRODUCT INFORMATION

Route of Dosage Form / Clinicalty Relevant Nonmedicinal
 Administraiien Strength Inpredicnts
%] Paremeral/ Thimerosal, trace amounts of egg proteins and

15 pug influenza viras | sodium deoxycholate.
Hemagplutinin/strain/ | For @ complete tisting see Dasage Forms,
(.5 ml. dose Compasition and Packaging seotion.

DESCRIPTION

FLUVIRALY i a trivalent, split-virion influenza vaceine prepared from virus grown in the
allantoie cavity of embryonated hens’ eggs. The virus is inactivated with ulraviolet fight
rgatment followed by formaldehyde, purified by centrifugation and digrupted with sodium
deoxycholate, FLUVIRALY is used for active immunization againgt influerrg strains A/Solomen
Bstands/3/2006, A/ Wisconsin/67/20035 and B/Malaysia/2506/2004,

INDICATIONS AND CLINICAL USE

FLUWVIRAL®, splitsvirion influenza vaceine, is indicated for the active immunization against
influsrzs sratns ASolomon islands/32008, A/ Wisconsay 672005 and B/Malaysiar2506/2004,

The National Advisory Committee on Immunization {CCDR, fune 15, 2006} reconumends
adgministration of influenza vaccines o the following three groups:
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L People at high risk of influenza-related complications

»  Aduits and ehildren with selected chronic bealth conditions if significant enough to
require regular medical follow-up or hospital care. These high-risk conditions include the
follewing: '

e canfiae or pulmonary disorders (Incheding bronchepulmonary dysplasia, cystic
fibrosts, and asthima)
dizbetes mellitus and other metabolic diseases
coneer, immunodeticiency, imnninosueppression {due to underlving disease and/or
therapy}

+ renal disease

¢ ancmis or hemoglobinopathy

» conditions that compromise the monagement of respiratory secretions and are
associsted with an increase sk of aspiration

+ children and adolescents with conditions treated for long periods with acetvlsalicylic
acld

v People of any age who are residenes of nursing bores and other chronic esre facilities

¢ People 2 65 years of age

s Hoealthy Children aped 6 10 23 months

2. Peaple capable of transmitting influenza to those at high risk of toflvenza-related
complications

» Health care and other care providers in facilities and community settings who, twough
their activities, are potentially capahle of transmitting influenes w those at high rsk of
influenzs comphications,

+  Household contacts {adubs and children) of people at high risk of influcoza
complications, whetler or not they have been immunized, These persons include
houschold contacts of children <6 months of age {who are at high risk of complications
from influenza but for whom thers 18 no avadlable effbothee vacelne) and of children agod
6 10 23 months. Pregnant women shoufd be [remunized io their third trimester if they ane
expected to deliver during influenza senson, 38 they will become houschold contasts of
thelr newborm.

s Those providing regutar child care 1o children aged 0 1o 23 months, whether in or oug of
the home

s Those who provide services within closed or relatively closed settings to persons at high
risk {e.g. crew on ships}.

kS Others
Peaple who provide essential eonununity services
People in direct contact with avian-influenza-infected poultey during culting operations

Healthy persons aged 2 to 64 years, who should be encoursged to receive the vaceing,
even ifthey are not in one of the aforementioned priority groups.
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Pediatrics: Healthy children aged 6 to 23 mounths are at increased risk of influsnza-associated
hospitmbization compared with healthy older children and young adults. Children and adolescents
{aged 6 months to 18 years) treated for long periods with ASA may be at increased risk of Reye
Syndrome after influenza infection,

Geriatrics {& 65 years of age): The risk of severe morbidity and mortality related to infipenea is
moderately increased in healthy persons over 65 years of age but is not nearly as great as in
persons with chronic underlying disease.

HiV.lnfected Persons: Limited information exists regarding the frequency and severity of
influenes illnesy among HIV-infected persons, bul reports supgest thay svmptoms may be
arolonged and the risk for complications incevased for some HIV-infected persons. Because
influenza can result in serious illness and complications, vaccination is 2 pradent precaution and
will result in protective antibody levels in many recipients. However, the antibody response 1o
vaccine may be low in persons with advanced HIV-related iilnesses; giving a second dose of’
vaceine 4 or more wesks witer the frat does not improve the inmmune response for thase persons.
Further studies are also required to determine whether influenza immunization can adversely
affect patients infected with HIV. To date, some studies indicate that influenze immunization can
be associated with transient incresses in plasma HIV concentration, but so study has
demonstrated an adverse effect of this temporary change on BIV disease progression,

Pregnant women: Vaccination is recommended for pregnant women in high-risk groups (see
abevy section). Vaccine is considered safe for progoant women - regardless of their stage of
pregnancy. Although excess morbidity and mortality were observed arrong progoant women
during the pandernic outbreaks in 1918-19 and 1937.38, further studies are needed w determine
whether pregnancy per se i3 a risk factor that warraats routine influenza immunization. Pregnant
women should be immunized in el thivd drbmester i they are expected 1o deliver during
inflaenza season, as they will becoms household contaets of their newhom (children < & months
af age are at increased risk of complications from influenza).

Breast-feeding mothers: Influenya immunization does not adversely affect the health of breast
feeding mothers o their infants, Breast-feeding is not a contraindication for influenza
immunizaticn.

People at high risk of influenza complications embarking on foreign wavel to destinations where
influenze is likely to be chreulnting should be vaccinated with the most current available vaccing.
In the wopics, infiuenza can occur theoughout the year. In the southern hemisphere, peak activity
occurs from April through September. In the acrthern hemisphere, peak activity occurs from
Novamber twough March.

Employers and their employees should consider yearly influenza imnmunization for healthy
working adults as this has been shown to decrease work absenteeism because of respiratory and
other ilinesses,
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Concern has been raised regarding the possibility that a pandemic influgnza strsin may emerge
through human-avian pene reassortment within workers directly involved in poultry eulling
aperstions, who may becoms stonltaneously infected with a human influenza virus strain and an
avian influenzs virus strain. This is 4 theoretical concern, given thar this gene reassoriment has
not been documented to date. FLUVIRAL® protects against human but not avian influenza
strains. lmmunization is recommended for those directly involved in the destruction {eulling) of
avian influenza-infected poultry before the culling operation. Direct involvement may be defined
as sufficient contact with infected poultry to allow transmission of avian vieus to the exposed
person. The relevant individuals inchade those performing the colf as well as others {such as
sepervising veterinarians and inspectors) who may be directly exposed 1o the avian virns, These
persons who would be expected by reason of their employment w come into direct contact with
infecsed povliry during culling operations in the event of potential avian influenza outbreaks
should be immaunized with trivelent influenza vaccine on a yearly basis prior 1o the buman
influcrzs season (CCDR, June 15, 2006),

CONTRAINBICATIONS

+  Koown or suspected hypersensitivity to FLUVIRAL®, o thimerosal, or 1o any other
ingredient in the formulation or component of the cobtainer. For a complete listing, see
the DOSAGE FORMS, COMPOSITION AND PACKAGING section.

+  Vaccinative fs not recommended for subjects who develop anaphylactic type reactions
when they eat eges (urticaria (hives), oedema of the mouth and throat, difficulty in
Breathing, hypetension and shoek). Allergie reactions are extremely rare and usually
atuributable o extreme sensitivity to certain components of the vaccine, probably to trace
amensats of residual epp vrotein. Sublects whose allergy t eges is not of the anaphyiactic
tvpe, as well as those who are allergic to chicken and 1o feathers may be vaccinated.

« Subjects with an scute respiratory infection or with any other active infection or sericus
febrile illness. On the other hand, a minor indisposidon such ss a mild infection of the
ugper respiratory tract i not necessarily & comenledication w vaccingtion.

+  lnunization should be delayed in a patieat with an active neurologic disorder, bm
should be considered when the disease process has been stabilized.

WARNINGS AND PRECAUTIONS

Serious Warnings and Precantions
» Serife epinephrine hydrochloride solution 1:166C should always be readily available in
| case an acute snanhyvlsctic rescsion should ocour,
Leperal
Increase of serom theophylline to toxic levels following the administration of influenza vaccine
has been recerded in individuals wiho take oral theophvlline as a maintenonce therapy. Some
doctors recommended a cessation of theophylline or a reduction in dose for 24 hours following
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vaccination.

The adminiseration of influenzs vaccine may also delay the hepatic metabolism of other
medications such as oral anticoagulanis,

False-positive HIV antbody tests were reported after immunization with the 1991/92 influenza
vaccines. However, the incidence of false-positive tests declined with the development of
difforent tests so that such false-positive HIV antibody tests are not tikely to be a problem now.

It is possible that the protective immme response following influenza vaccination may not
develop in subjects undergoing immunosuppressive thetepy.

Corticosteroid therapy can result in immunosupression although the exact dose and duratien of
therapy required (o suppress the inumune system is not well defined. Persons treated with high
doses of systemic steroids, e.g., > 2 mg/kg/day of prednisone orally fir more than 2 weeks, or
8 mg predeisone/day i an adalt, should be considered 1o have a compromised bnmune system.

Soreness and redness at the injection site may occur and may last for we to two days. Prophyisctio
acetaminephen may docresse the freguency of pein at the injection site.

Respiratory
Revaccination of individuals who have previously experienced oculo-respiratory sympioms is
saf. Previously affacted individuals sheuld be encouraged to be revaceinated. The risk of
resurrence of oculo-respiratory symptorms after revaccination is minimal compared to the serious
threat posed by influenza, Please refer to most current NACT recommendations regarding
revaceination of subjects who experienced more severe oculo-respiratory syndromse (see
referenoes 10and 11

Special Popuiations

Pregnant Womem: The National Advisory Council on Immunization considers influenza
vaccine safe in pregnancy.

Pedlatrics: In infants < 6 months of sge. influenza vaccine i less immunogenic thaa in infants
and children aged 6 to 18 months. Therefore, Immunization with currently available influenza
vaceing is not recommended for infanis < 6 months,
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ADVERSE REACTIONS

Suhvmma. or spla%«vmm vaceines @cmimr} puzified portions of the virus racher than the entire
viras. (mmm%i}ﬁ these have been shown to be associated with fewer adverse effects in children
and yvoung adults, while maintaining inmunogenicity similar to that of whole vinus preparations.
Because of their lower rates of side effects, only split virus prepanations are recommended for
children under 13 vears of age.

Immediate, allergic-type responses, such as bives, angiocedemas, ellergic asthma, or systernic
anaphylaxis cocur extremely rarely.  These reactions probably result from sensitiviny 10 some
vaceine compenent - most likely residoal egp prowins (see CONTRAINDICATIONS).

The most common FLUVIRAL™ adverse drug resctions are soreness at the injection site,
headache and muscle aches. Reactions are generally mild and of limited duration. Prophylactic
aceraminophen may decrease the frequency of soms side effects in aduls,

Ciinical Frial Adverse Drug Reactions

Because clinieal trials are conducied under very specific conditions the adverse reaction rates
abserved in the clinical trials may not reflect the rates ohserved in practioe and should not be
compared o the rates in the clinical trials of wnother drug. Adverse drug reaction information
Sram elinical trials is usefid for identifving drug-related adverse events and for approximating
rerles.

The date in the table below have been derived from three studies with three lots of 1D Biomedical
split-virion vaccine (A, B, C) compared 4o snother subvirion vacsine (D) and to a whole virfon
vaceine (B} fom [D Biomedical,
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Percentage of subjects in each group reporting symptoms

.................................... e -
Young Adults (1945 yearsy | (3-12 years) | {ever 65 years)
Lots als|clole a o 8 DlE.
1 (subjects) 5456 |54 56| s6 65 | 65 |58 5T 57
Locsl Reactions { %)
Soreness 727068 75 95| 5T | 5§ |24 21 25
Redness 2 2726 % 27 12 @3 3 s
Sweiling 1S 4 13 Wl 1s |27 5. s

Limittion of movement | 22 ' 16 |} 13 1 21 130 12 | 14 | 3 3 4

Systemic Reactions {95)

Headache k¥, 20242038 15|17 |29 14| 9

Loss of appetite 11 5. 5 2 11 12 8 T3 3

Muscle sches 26020 20193 W0l 92

Chitls 1S 17 o jiz3 |6 2116 5

Nausea 3.3 02 7l 3|3 9 95

;;;mitéﬁg 2N N I A O A I I G P00

Diarrhea 131 3 5 20U 6 & i 502
Redness/Rash 80 30503 3 {2202
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Local and systemic reactions are reported after vactination with a split-virion influenza vaceine.
There were very few reports of fever as defined by temperature over 38°C.

Soreness at the injection site was the most frequently reported symptom, and was generally rated
as mild and resolved the day affer vageination.

For systemic symiptoms, headache and muscle aches were the most common. As with locaf
symptoms, these were penerally reported as mild and of Hmited duration.

Prophyiactic acetandnophen may decrease the frequency of some side effects in adults

()Lularespirat@w S;yndmmﬁ: {@&S} Eaa& hem reported dn Canada, U8 and Furope following
adminisration of influenza vaccines, The symptoms sssocinted with the ORSE are red eyes,
respiratory symptoms and fhelel oedems, Most cases are mild in sgverity and resolve
spontaneously regardless of the influenza vaccine administered.

Revaccination of subjects with history of ocular or respiratory symiptoms is considered to be safe
regardiess of the influenza vaccing used for the inithal veecination or the revaccination. Since the
2000-2001 influenze sessor when the synptom was first identified, the incidence of ORS has
siowly declined and reperting rates are revurning to backpround levels reported prior to 2000,
There have been reports of other neurological illnesses, including facial paralysis, encephalitis,
encephatopathy, demyelinating disease and labyrinthitis, associated with other influenza
vaccines, Any relationship, other than temporal, to the vaccing has not been established.

Undike the 1976-77 swine influenza vaccine, subsequent vaceines prepared from other virus
strains have oot been clearty asseciated with an increased frequencey of Guillain-Borré syndrome.
Influenza vaccing is not known to predispose 1o Reye's syndrome.

Notification of reactions

It is desirable that all unusuad reactions, arising from any vaccination whatscever, or following
shortly thereafter, be reported 1o the manufacturer of the product and to the provincial
epidemiologist

DRUG INTERACTIONS

Drrug-Drug Interactions

Tha R]Ltﬁbﬁhsfﬂ of oral theophylline or orsl amicongulants may be affected by vaccination with
FLUVIRAL™ (sce WARNINGS AND PRECAUTIONS).

The target groups for influenza and pneuniococes vaccination overlap considerably. Haalth care
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providers should take the opportunity to vaccinate eligible persons against pneumococcal disease
during the same visit at which influenza vaccine is given. The concurrent administration of the
owe vacrines af different sites does not increase the risk of side effects. Prowmococsal vaccine,
however, is not administerad annually, as in the case of influenza vaceine.

Children at high risk may receive influenza vaccine at the same time but at a diffbrent site from
that used for routine pediatric vaccines.

BOSAGE AND ADMINISTRATION

Recommended Dose and Dosage Adjustment

influenza vaccine dosage, by age group

Age Group ;’ Dosage _% Route’
6 - 35 months 1x028mL or2 x 6,25 mL* M
3 - 8 years 12050 mb or2 x 0,50 mL* M
% vears and older C1x0.50mb | M

“The recormmended site of vaccination is fhe delteid musele Tor adulks snd older children. The prefered site for
infants and young children fsthe anterolateral aspect of the thigh.

*Twe doses addodspered ot bonsr ane roonuth apant v resonmanded for childeon younger than 9 years of ags
reoeeiving influenss voooine G the fvt dese,

Since the likethood of febrile convulsions is greater in children nged 6 to 35 months, special care
should be taken in weighing relative risks and benefits in this group.

Check the expiry date of the vaceine carefully. Any vaccine bevond its expiry date should not
be used.

FLUVIRAL® vaccine must not be administered intravencusly.

Shake the multidose vial vigorously each time before withdrawing a dose of vaccine.

Proper aseptic technioue should be used for withdrawal of each dose from the multidose vial,
Unee envered, return the multidose vial to the recommended storage conditions, between 2°C and
§°C. Once entered, the multidose vial should be discarded after 28 days.

A separate sterile 1-co syringe and needle or a sterile disposable 1o unit should be used for each
injection to prevent transmission of hopatitis B, HIV, or ofher infectious agents from one person
10 znother.

Diginfect the skin at the site of injection with 2 suitable antiseptic and wipe dry with sterile cotton

wool. The injection of FLUVIRAL® should be given intramuscularly, usually into the deltoid
muscle. Do not inject influenza vaccine intravenousty.
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All wveceinees should be observed for abous 15 minuses after vaccination. If an ansphylactic
reaction develops, sterile epinophring hydrochloride (1:1000) should be admindsterad.

OYERDOSAGE

Bt a study by Matzkin and Nili {1984}, following administration of & dose of flu vaccine 10 times
greater than the recommended doss o (L3 ml, adverse events were oot significamtly different
between study and control subjects,

There have been reports of patients who recelved higher than recomenended doses of
FLUVIRAL®. The adverse events noted in these patients were similar to those reported from
patients who had received the recommended dose.

ACTION AND CLINICAL PHARMACOLOGY

Mechanisi of Action

FLUVIRAL®, split-virion inactivated influenza vaceine, promotes an active immunization
against influenzs steaing A (HINI and HIN2) and B, Within seven days after injection of the
vaceing thers is an ingreess in clreulating antibody to the virsl hemsgglutinin and peripheral
bleed tymphocstes are prisaed to respond 10 in vitro stimulation by vaccine antipens, As with
other inactivated mfluenza vaccines, immunization is based on the hamore! component of the
specific inmnunclogical defense system, samely immunoglobulin G (1gG) antibodies against viral
hemagglutinin (HA) and neursminidase antigens, The effectiveness of lsactivated influenza
vaceines correlates with the age and immunocompetence of the vaccine recipient and the degree
of similarity between the virus strains used in the preparation of the vaccines and those prevailing
in the population,

Cytotoxic T lymphotyie response oceurs after administrations of either killed or live virs
vaccings and is detectable in the ahsence of demonstrable antibody response.

Pharmacedvnami pokinetics
No pharmacodynamics studies and no pharmacokineties studies have been conducted with
FLUVIRAL® in aceordance with its status as a vaccine,

Duration of Effect

Both humoral and cell-mediated responses are thought 1o play a role in immunity to influenza.
Immunity declines over the year following vaccination, The production and persistence of
antibody afier vaccination depends on numerous factors, including age, prior and subsequent
exposune to antigens, presence of immunodeficiency states, and polymarphisms in HLA class 11
molecules. Humoral antibody levels, which correlate with vaccine presection, are generally
achieved by 2 weoeks after inununization. It is postulated thar immunity after sdministration of the
inactivated vacoine lasis < 1 year. However, in the elderly, antibody levels muay all below
protactive levels within 4 months. Data are not available to support a recommendation for the
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administration of & second dose of influenza vaccine in elderly individuals in order to boost
imaunity, (CCDE, June 15, 2006)

STORAGE AND STABILITY

FLUVIRAL® must be stored between 2°C and 8°C.

Do not freeze. Freezing destroys activity. Do notuse vaceine that has been frozen.

Do not use vaveine affer expiration date.

Onee ervered, the muliidose vial should be discarded after 28 days.

SPECIAL HANDLING INSTRUCTIONS

The vaccine should be well shaken prior 1o use (see DOSAGE AND ADMINISTRATION
section).

FLUVIRAL® and materials used during vaceination should be disposed of in the same Way as

other drugs administered by injection. Sine split-virion influenza vaccine i an insetivated
vaccing, it presents no risk of contaminating the work area during manipulation,

BOSAGE FORMS, COMPOSITION AND PACKAGING
The composition of FLUVIRALY is established in agresent with the recommendations of the
Canadizn Natiorsal Advisory Committee on Immunization (NACI} and the Worid Health
Creganization (WHON
For the 20672008 season, each dose of 0.5 mL of the split-virion influenza vaccine contains:
t5 ug hemagplutiniy of Sieain A/Solomon [slands/ 372006 {HIN1,
15 pg hemagglutinin of Straln A/Wisconsin'67/2005 (H3N2),
15 ug bemagelurinin of Strain B/ Malayeiaf2506/2004,

The vaccine also contains 0.01% thimerosal as & preservative, and trace residual amounts of egg
proteins and sodium deoxycholate. Antibiotics are not used in the manufacture of this vaceine.

FLUVIRALF is supplied in 5 mL vials holding 10 x 0.5 mL doses.

Led
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PART 11 SCIENTIFIC INFORMATION

PHARMACEUTICAL INFORMATION

Drug Substance
FLUVIRAL” vaccine is a whitish, stightly opalescent, liquid.

Product Characteristics

FLUVIRAL" s a trivalent, split.virion inactivated influenza vaccine prepared from virus grown
in the allantode cavity of embryonated hens' epps. The virus is inactivatad with UV and
formaldehyde, purified by centrifugation and disrupted with sodium deoxycholate. FLUVIRAL®
is for intramuscular use only.
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G

PART I CONSUMER INFORMATION

FLUVIRAL® (2007-2008)

Inflacnza Vires Vagrine
Trivatens, Jnactivaied Split-Virioa
Propared in Epps

This leadlet is part 11 of & shroe-part "Prodizes Momograph™ and is
dezigned specifically for Consumners. This leaflet is o stmusery
and will not tell vou everything sbouwt FLUVIRAL®. If you kave
any questions, of i you aze not sune about anything, ask your
docter. aurse or pharmacist.

Please read this leafler carefully befbre reciving FLUVIRAL®
a5 it cogming information shout the vaccine. It may be usefil to
keep this loaflet i cuse vou neod o vead it agaln after
vacrination.

| ABOUT THIS MEDICATION

What is lnfluenza?
*  Influcnza is g contagions disease of the wpper
FERD IOy Rt
Ttis caused by @ virus
»  Influeora is spread by pasal Seoplets
»  Symgoms cxn inehude sudden Sever, headache, ohiils,

musele aches and vough
o Oveours in Cansda gvery vear duing lae Gl and winter
rronths

»  Clegurs worldwide {glebally)

Wagelpation is the principal means of influcnzs provention aml
assoeiated complivations.

What is FLUVIRAL® and what does it do?

FLUVIRAL” is 5 vaccing against influcaza. B is a0 insctivased
fhitfed) mvflueaza (0 vires vacchoe by suspension fr indocion,
which hus been prepared in hovg” epps, The vaceine Is made
From the straips of T wings which are expeewed in the coming
svinger. B % nopmally gives in the auinme o protact vay i the
BRGE,

Fla srnepanieation gives pood peotootion againg flu, and Jasts for
about oneyesn I ovder i be protered againg the Ay, you need
1o e given vearly injostions of the vaceine,

Fhu irmnusization dovs 0ot oqeve Eness. s 4 colneidense if
vou develay a cough or oold shorly after having & fio
frrnbzation,

Flu rpmuniation does oot prveat other virus infeenons thas can

canne vonhe and colds, froroteoss snly apainst the influckza
virs that is expeoted in the comng winer.

CAFVIOPA 1001 Approved
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Who should recelve the vacelne?

FLUWIRAL® should be given snrualy in the fall o the

following prople:

People over £5 vears of age

Healthy children aged & w 23 months

Flealthy persons aged 2w 64 voung

Adults and children with chronte heart or fung disorders

Adults and children with chronie sonditions such as:

Sigbetes and other rmptabolic Slaoases, Lameoy,

immunsedeficlensay, invnonosuppresaion, mal disease,

aAnEnga

«  People of any ape who are residonts of sursing homes
and/or chroale care Fasilities
People with HIV
Prognan: wornen with dwe above soditions

o  Adolesoonts and children (ages § muonghs to 18 veurs)
weated for leag periods with ASA

s Healh care providers who week in freilitios and
commenisy scrtings, such & physiclans, nurses, and
PIORTECOCY TOSPOREE Workors

v Health care and other service providers whoe have
contact with residents of conzinuing care facilities or
residenes

¢ People who provide home care for persons in bigh-risk
roLps

+  People who provide services within closed or relatively
olpzed sottings to pevsons at high risk

»  Houschold comtacts faduls and ohildron) of people at
high ik of flu complicaipey fcluding contanix of
whildren <06 mombs and childeon 6 w23 ponths) as
el as progoent wormen xpected 1o deliver during fu
BERRGR.

*  People proeiding ropalar childeare 1o childoes aped B0
23 months, whetber i or cugof the home

+  People st risk of fu conplications who will be
mavelling 10 anaren where the He is Bkely 1o ovowr

®  People dirgedy Sevolved inthe destustion of poulry
infrcted with avian influenza O bind 5™

* # # 2 W%

What Is In Your Medication?

¢ Hach 0.3 mi doge of the vaceine containg 13
micrograivs of kighly purified sab-umis
{hemagglutinin) of strain ASSolomon Islands/ 32006
{FINT), AWisconsin'BT 2005 and
BrMalaysia 28062004, These are the flu viruses that
are kely o cause fu this winter,

¢ FLUVIRAL® vaccine also comains very small amounts
of g propein, thimeresal, and sodivm deoexychobare.

What Dosage Forms Docs Your Medication Come In?
FLUVIRAL® is supplied o 3 sl vials holding 18k 0.5 mil
dosgs,

ELUVIRALY vacelne packaging does not contin lases.
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Who should aet receive the vaccine?

+  Poople whe bave had a life-threateaing allergle resction
s the vacedne of any of Bs components {e.g. ogg,
thimerssal}

+  People with moderase to severe Hiness may have to
delay immunization

¢ Ppoplewho take oral theopbhyitine or oral
antivoaguiangs should consult with their physician
before immusizaton

s Children under the age of 6 mombhis

Make sure veur proseriber knows I vou have soy of the
following,
+  any kind of infection or a high wmperatare st the
L
» g oweakened Immsee syser due 1o Hliness
s you e isking medivines which woaken fee fonsime
sysem fe.g. stereids such ae prodeizonc)

1 voy hawe peovionsly expericnced oolo-rospiraiory RympLoms,
such oz red oves, respivatory syinptoms snd Bkl swelling, after
Baving revelved g Ju vaooing, you ool esive the veooine agadn
thig year. The vigk of having coplo-respiratory symptons again
after revaccination is minfral oormpared w e seriouy thrent
prosedd by the fa.

The meabolisn: of ol theoplsliiee or sral smticongelents may
be affecred by vaccinaton with FLUVIRALE Gee ¥ke should
ot receive the savcinel

FLUVIRALID enay be giver o the ssine dme g other vaceines,
such as e vaceine sgainst egemoeoceal disease wmd routing
podisric vacoines. The vacddlnes should be injeoed =t difform
sites 30 redwoe the risk of side offents.

| PROPER USE OF THIS MEDICATION

Usueal Pogy
Children 638 manths: one doese of 025 ml
Children (>3 yveary) and sdalts: one dose of 0.3 ml

Naotey Childzen wader 9 voars of 2ge reguire vwo doses, dne
rromith apart, the first toee they have the vaocing

| SIDE EFFECTS AND W

As with all medigines, FLUVIRALY may cause side effects in
some persoas. I anv side effocts worry voar, or vou have any
unusual sympntoms, please contact your doctor, trivss of
prharrsacist
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Aswith all injeetable vaccines, sppropriste medical troatraent
and supervision should alwavs be seadily available in cases of
vory rare but serious alerpic reactioas, This would acomally
happen immedizely after the fnjection kad been given - plcase
wil the nurse if you got a vash, have dghtiess in the throar o
shorness of breach,

i vou notice any other side effets sot meationed below, please
inform ol doctor, nurse of pharmacist

*ous migy botice some pain, roddening or swelling at the site of
the frfeetion. In some cases yvou may feel wywell and experierue
fover o swelling of the lymph glends. More rarely headache,
shivering, swoating, Srednoss and aches i yoar mouseles and
jeints may occur. o addition, rod eyes, rospinatory probloms and
Faciad swolling may cocur. These reactions sre vsually mild asd
shoyld only faw & day o0 swo.

You sheuld i your deator i you per any of the following
unwanded effects: perve pain fooarafgia), numboess 7 pins and
recdles (possibly with fever), convulsions, unexplained wr cazy
bruising, skin rash, urinary symptoms

 HOW TOSTOREIT

FLUVIRAL® shoukt be swored in the refrigerator at+2° Cro
+8* C {Do Not Freeze). Do not use vaccine that has boep frosen,
Do mos vse veocint after expinton date.

Fo monlior drug safety, Health Canada collects
Infornzation on all side effects experfenced with vaceines, If
yoan stmpect you have had an sdverse reaction to this
vaeglne you mxy notify Health Canada by:

Toll-free telephone: - B66-234-2345
Foll-free fax: 1-866-6TH-678Y
By emall: cadrmpEhe-sc.pc.ca

By regular mail

Yaccine Safety Seetion

Bivision of bnmunciogy

Center for Infecious DHiease and Preventlon Conirel
PO

3rd floor, CIOPC Bulliding AfL S603EL

Funney's Pasture

Cittawa, Ontario

KiAOL2

NOTE: Before vontacting Heulth Canady, you vhould
contgcl your physiclan or pharmgelsy,
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This docomsent plus Se Rt produet monogragh, prepared for
haglth professionaly cun be obtained by contaciing the sponsor,
{ilamoSemihi line Custosrser Service, Tel: 1-800-387-3374.
This leafles was prepared by:

1D Biomedival Coarporation

ClasoSmithKline Binlogicals Neath America

Quebes City, GC
Canada GIP <RE

Law revised: 26 Apall HEY
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Appendix G: CTN Toxicity Table for Grading Adverse Experiences
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